saronas. FCC RF Test Report

Report No. : FR572808-01C

Test Mode : Mode 1

Temperature : 21~-22C

Test Engineer : [Derreck Chen

Relative Humidity : |51~52%

Test Voltage : [120Vac / 60Hz

Phase :

Neutral

Function Type : |WLAN (2.4GHz) Link + Bluetooth Link + MPEG4 + Adapter
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Final Result : QuasiPeak
Frequency | QuasiPeak Filter | Line Corr. | Margin Limit
(MHz) (dBuv) (dB) (dB) (dBpVv)
0.150000 45.1 Off N 19.6 20.9 66.0
0.182000 43.4 Off N 19.6 21.0 64.4
0.214000 37.8 Off N 19.6 25.2 63.0
0.302000 29.0 Off N 19.6 31.2 60.2
0.366000 324 Off N 19.6 26.2 58.6
0.462000 31.8 Off N 19.6 24.9 56.7
Final Result : Average
Frequency Average Filter | Line Corr. | Margin Limit
(MHz) (dBpv) (dB) (dB) (dBuv)
0.150000 26.6 Off N 19.6 29.4 56.0
0.182000 27.1 Off N 19.6 27.3 54.4
0.214000 23.4 Off N 19.6 29.6 53.0
0.302000 23.1 Off N 19.6 27.1 50.2
0.366000 27.9 Off N 19.6 20.7 48.6
0.462000 23.3 Off N 19.6 23.4 46.7
2.790000 20.5 Off N 19.6 25.5 46.0
13.54000 21.1 Off N 19.8 28.9 50.0
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3.7 Antenna Requirements

3.7.1 Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. For the fixed point-to-point operation, the power
shall be reduced by one dB for every 3 dB that the directional gain of the Antenna exceeds 6 dBi. The
use of a permanently attached Antenna or of an Antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the FCC rule.

3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.
3.7.3 Antenna Gain

FCC KDB 662911 D01 Multiple Transmitter Output vO2rO1.
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with GANT
set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 2.81 3.05 3.05 5.94 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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SPORTON LAB.
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Report No. : FR572808-01C

4 List of Measuring Equipment

. . Calibration
Instrument (Manufacturer| Model No. Serial No. | Characteristics Date Test Date Due Date Remark
. Apr. 14, 2016~ Conducted
Power Meter Anritsu ML2495A 1036004 300MHz~40GHz | Jul. 29, 2015 Jul. 28, 2016
Jun. 06, 2016 (THO2-HY)
. Apr. 14, 2016~ Conducted
Power Sensor Anritsu MA2411B 1027253 300MHz~40GHz | Jul. 29, 2015 Jul. 28, 2016
Jun. 06, 2016 (THO2-HY)
Spectrum Rohde & Apr. 14, 2016~ Conducted
FSP40 100055 9kHz~40GHz |Jun. 18, 2015 Jun. 17, 2016
Analyzer Schwarz Jun. 06, 2016 (THO2-HY)
AC Power . Conduction
ChainTek APC-1000W N/A N/A N/A Apr. 25, 2016 N/A
Source (COO05-HY)
EMI Test Rohde & Conduction
. ESCI 7 100724 9kHz~7GHz  |Aug. 26, 2015| Apr. 25, 2016 | Aug. 25, 2016
Receiver Schwarz (COO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz |Dec. 02, 2015| Apr. 25, 2016 | Dec. 01, 2016
Schwarz (COO05-HY)
. Rohde & Conduction
Pulse Limiter ESH3-22 100851 N/A Jan. 08, 2016| Apr. 25, 2016 | Jan. 07, 2017
Schwarz (COO05-HY)
. Apr. 20, 2016~ Radiation
Bilog Antenna TESEQ CBL 6111D 35419 30MHz to 1GHz |Jan. 13, 2016 Jan. 12, 2017
Jun. 21, 2016 (03CHO7-HY)
Double Ridge Apr. 20, 2016~ Radiation
ESCO 3117 00075962 1GHz ~ 18GHz |Aug. 21, 2015 Aug. 20, 2016
Horn Antenna Jun. 21, 2016 (03CHO7-HY)
Rohde & Apr. 20, 2016~ Radiation
Loop Antenna HFH2-72 100315 9 kHz~30 MHz |Sep. 02, 2015 Sep. 01, 2016
Schwarz Jun. 21, 2016 (03CHO7-HY)
. AMF-7D-0010 Apr. 20, 2016~ Radiation
Preamplifier MITEQ 1590075 1GHz ~ 18GHz | Apr. 15, 2016 Apr. 14, 2017
1800-30-10P Jun. 21, 2016 (03CHO7-HY)
. Apr. 20, 2016~ Radiation
Preamplifier |COM-POWER| PA-103A 161241 10MHz-1000MHz | Mar. 18, 2016 Mar. 17, 2017
Jun. 21, 2016 (03CHO7-HY)
. ) Apr. 20, 2016~ Radiation
Preamplifier Agilent 8449B 3008A02362 | 1GHz~ 26.5GHz | Oct. 19, 2015 Oct. 18, 2016
Jun. 21, 2016 (03CHO07-HY)
Spectrum ) Apr. 20, 2016~ Radiation
Agilent N9010A MY53470118 10Hz~44GHz |Feb. 27, 2016 Feb. 26, 2017
Analyzer Jun. 21, 2016 (03CHO7-HY)
Apr. 20, 2016~ Radiation
Antenna Mast Max-Full MFA520BS N/A 1m~4m N/A N/A
Jun. 21, 2016 (03CHO07-HY)
. Chaintek Apr. 20, 2016~ Radiation
Turn Table ChainTek N/A 0~360 degree N/A N/A
3000 Jun. 21, 2016 (03CHO07-HY)
SHF-EHF Horn | SCHWARZBE Apr. 20, 2016~ Radiation
BBHA 9170 |BBHA9170251| 18GHz- 40GHz |Oct. 12, 2015 Oct. 11, 2016
Antenna CK Jun. 21, 2016 (03CHO7-HY)
. JS44-180040 Apr. 20, 2016~ Radiation
Preamplifier MITEQ 1840917 18GHz ~ 40GHz | Jun. 02, 2015 Jun. 01, 2016
00-33-8P May 06, 2016 (03CHO07-HY)
. JS44-180040 Radiation
Preamplifier MITEQ 1840917 18GHz ~ 40GHz | Jun. 14, 2016| Jun. 21, 2016 | Jun. 13, 2017
00-33-8P (03CHO7-HY)
EMI Test Agilent N9038A Apr. 20, 2016~ Radiation
. . MY53290045 | 20MHz~8.4GHz |Feb. 01, 2016 Jan. 31, 2017
Receiver Technologies (MXE) Jun. 21, 2016 (03CHO7-HY)
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. . Calibration
Instrument |Manufacturer| Model No. Serial No. | Characteristics Date Test Date Due Date Remark
Rohde & Jun. 01, 2016 ~ Radiation
Loop Antenna HFH2-Z22 100315 9 kHz~30 MHz |Sep. 02, 2015 Sep. 01, 2016
Schwarz Jun. 21, 2016 (03CH11-HY)
. Jun. 01, 2016 ~ Radiation
Amplifier SONOMA 310N 187312 9kHz~1GHz |Nov. 20, 2015 Nov. 19, 2016
Jun. 21, 2016 (03CH11-HY)
. Jun. 01, 2016 ~ Radiation
Bilog Antenna TESEQ CBL 6111D 35414 30MHz~1GHz |[Nov. 17, 2015 Nov. 16, 2016
Jun. 21, 2016 (03CH11-HY)
SCHWARZBE Jun. 01, 2016 ~ Radiation
Horn Antenna BBHA 9120 D| 9120D-1326 | 1GHz ~ 18GHz | Oct. 08, 2015 Oct. 07, 2016
CK Jun. 21, 2016 (03CH11-HY)
. . Jun. 01, 2016 ~ Radiation
Preamplifier Keysight 83017A MY53270080 | 1GHz~26.5GHz |Nov. 19, 2015 Nov. 18, 2016
Jun. 21, 2016 (03CH11-HY)
. AMF-7D-0010 Jun. 01, 2016 ~ Radiation
Preamplifier MITEQ 1902247 1GHz~18GHz | Jul. 01, 2015 Jun. 30, 2016
1800-30-10P Jun. 21, 2016 (03CH11-HY)
Spectrum ) Jun. 01, 2016 ~ Radiation
Keysight N9010A MY54200486 | 10Hz ~ 44GHZ |Sep. 24, 2015 Sep. 23, 2016
Analyzer Jun. 21, 2016 (03CH11-HY)
AM-BS-4500- Jun. 01, 2016 ~ Radiation
Antenna Mast EMEC N/A 1~4m N/A N/A
B Jun. 21, 2016 (03CH11-HY)
Jun. 01, 2016 ~ Radiation
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A N/A
Jun. 21, 2016 (0O3CH11-HY)
SHF-EHF Horn | SCHWARZBE Jun. 01, 2016 ~ Radiation
BBHA 9170 |BBHA9170584| 18GHz- 40GHz |Nov. 02, 2015 Nov. 01, 2016
Antenna CK Jun. 21, 2016 (03CH11-HY)
o Jun. 01, 2016 ~ Radiation
Preamplifier MITEQ TTA0204 1872107 2GHz~40GHz |Feb. 15, 2016 Feb. 14, 2017
Jun. 21, 2016 (03CH11-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) 220

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz) for 03CHO7-HY

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

5.60

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz) for 03CH11-HY

Measuring Uncertainty for a Level of 4.90
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Conducted Test Results
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Report Number : FR572808-01C

Test Engineer:

Derek Hus

Temperature:

21~-25

°C

Test Date:

2016/4/14~2016/6/6

Relative Humidity:

51~54

%
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TEST RESULTS DATA

Report Number : FR572808-01C

6dB and 99% Occupied Bandwidth

2.4GHz Band
Data Freq. 99% Occupied BW 6dB BW GdE_i E.;W .
Mod. NTX{ CH. (MHz) (MHz) Limit Pass/Falil
Rate (MHz)
(MHz)
Ant 1 Ant 2 Ant 1 Ant 2
11b |1Mbps| 1 1 2412 11.60 11.70 7.60 8.02 0.50 Pass
11b [1Mbps| 1 6 2437 11.60 11.65 7.58 8.08 0.50 Pass
11b |1Mbps| 1 11 2462 11.55 11.55 8.02 8.02 0.50 Pass
11g [6Mbps| 1 1 2412 18.05 18.25 16.30 16.34 0.50 Pass
11g [(6Mbps| 1 6 2437 18.15 18.15 16.34 16.32 0.50 Pass
11g [6Mbps| 1 11 2462 18.40 18.15 16.32 16.32 0.50 Pass
HT20 | MCSO| 1 1 2412 18.90 19.20 17.54 17.54 0.50 Pass
HT20 [ MCSO| 1 6 2437 19.05 18.95 17.58 17.60 0.50 Pass
HT20 | MCSO| 1 11 2462 19.10 19.00 17.56 17.54 0.50 Pass
11g [6Mbps| 2 1 2412 18.15 18.10 16.32 16.32 0.50 Pass
11g [6Mbps| 2 6 2437 18.65 18.30 16.32 16.32 0.50 Pass
11g [6Mbps| 2 11 2462 18.10 17.90 16.32 16.32 0.50 Pass
HT20 | MCSO| 2 1 2412 19.00 18.95 17.54 17.58 0.50 Pass
HT20 [ MCSO| 2 6 2437 18.95 19.10 17.60 17.60 0.50 Pass
HT20 | MCSO| 2 11 2462 19.15 19.05 17.54 17.56 0.50 Pass
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TEST RESULTS DATA

Peak Output Power

Report Number : FR572808-01C

2.4GHz Band
Peak Conducted EIRP
EIRP

Data Freq. Conducted P(_)w_er DG_ Power qugr Pass

Mod. Rate NTY{ CH. (MH2) Power Limit (dBi) (dBm) Limit IFail
(dBm) (dBm) (dBm)
Antl [ Ant2 | SUM | Antl [ Ant2 | Antl | Ant2 | Antl | Ant2 [ Antl | Ant2

11b [1Mbps| 1 1 2412 | 22.66 | 22.53 30.00 | 30.00 | 2.81 | 3.05 | 25.47 | 25.58 | 36.00 | 36.00 | Pass
11b |1Mbps| 1 6 2437 | 23.20 | 22.68 30.00 | 30.00 | 2.81 | 3.05 | 26.01 | 25.73 | 36.00 | 36.00 | Pass
11b [1Mbps| 1 11 2462 | 22.56 | 22.41 30.00 | 30.00 | 2.81 | 3.05 | 25.37 | 25.46 | 36.00 | 36.00 | Pass
11g |6Mbps| 1 1 2412 | 23.90 | 25.01 30.00 | 30.00 | 2.81 | 3.05 | 26.71 | 28.06 | 36.00 | 36.00 | Pass
11g |6Mbps| 1 6 2437 | 26.02 | 25.90 30.00 | 30.00 | 2.81 | 3.05 | 28.83 | 28.95 | 36.00 | 36.00 | Pass
11g |6Mbps| 1 11 2462 | 24.59 | 25.83 30.00 | 30.00 | 2.81 | 3.05 | 27.40 | 28.88 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 1 2412 | 23.78 | 24.22 30.00 | 30.00 | 2.81 | 3.05 | 26.59 | 27.27 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 6 2437 | 26.20 | 26.23 30.00 | 30.00 | 2.81 | 3.05 | 29.01|29.28 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 11 2462 | 25.15 | 26.00 30.00 | 30.00 | 2.81 | 3.05 | 27.96 | 29.05 | 36.00 | 36.00 | Pass
11g |6Mbps| 2 1 2412 | 20.87 | 20.21 | 23.56 30.00 3.05 26.61 36.00 Pass
11g |6Mbps| 2 6 2437 | 26.20 | 25.82 | 29.02 30.00 3.05 32.07 36.00 Pass
11g |6Mbps| 2 11 2462 | 23.40 | 23.06 | 26.24 30.00 3.05 29.29 36.00 Pass
HT20 | MCSO| 2 1 2412 | 19.26 | 18.11 | 21.73 30.00 3.05 24.78 36.00 Pass
HT20 | MCSO| 2 6 2437 | 26.07 | 25.75 | 28.92 30.00 3.05 31.97 36.00 Pass
HT20 | MCSO| 2 11 2462 | 22.77 | 22.11 | 25.46 30.00 3.05 28.51 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

2.4GHz Band
Average

Mod Data N H Freq. nggr Co;c()ixgtred
od. Rate T4 CH. (MHZ) (dB) (dBm)

Antl | Ant2 [ Antl | Ant2 [ SUM
11b [1Mbps| 1 1 2412 | 0.04 | 0.06 | 19.52 | 19.64
11b [1Mbps| 1 6 2437 | 0.04 | 0.06 | 19.98 | 19.68
11b [1Mbps| 1 11 2462 | 0.04 | 0.06 | 19.50 | 19.51
11g [6Mbps| 1 1 2412 | 0.29 | 0.32 | 16.99 | 18.30
11g [(6Mbps| 1 6 2437 |1 0.29 | 0.32 | 19.63 | 19.51
11g [6Mbps| 1 11 2462 | 0.29 | 0.32 | 17.47 | 19.50
HT20 | MCSO| 1 1 2412 | 0.34 | 0.35 | 16.56 | 17.16
HT20 | MCSO| 1 6 2437 | 0.34 | 0.35 [ 19.84 | 19.91
HT20 | MCSO| 1 11 2462 | 0.34 | 0.35 | 17.54 | 19.03
11g [6Mbps| 2 1 2412 | 0.32 | 0.32 | 13.88 | 13.20 | 16.57
11g [6Mbps| 2 6 2437 | 0.32 | 0.32 | 19.90| 19.31 | 22.63
11g [6Mbps| 2 11 2462 | 0.32 | 0.32 | 16.43 | 15.86 | 19.17
HT20 | MCSO| 2 1 2412 | 0.31 | 0.34 | 11.94 | 11.56 | 14.77
HT20 | MCSO| 2 6 2437 | 0.31 | 0.34 | 19.65| 19.23 | 22.46
HT20 | MCSO| 2 11 2462 | 0.31 | 0.34 | 15.66 | 14.85 | 18.29

Note: Measured power (dBm) has offset with cable loss.

Report Number : FR572808-01C
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR572808-01C

2.4GHz Band
Peak PSD DG Peﬁ:‘mF;tSD
Mod. | D3 Irl o | Fred. (dBm/3kHz) (dB) (@Bmi3kHz) | Pass/Fail
Rate (MHz)
Ant 1 Ant 2 Wgrgi 1 ant1 Ant 2 Ant 1 Ant 2
11b [IMbps| 1| 1 | 2412 | -2.72 3.84 281 3.05 8.00 8.00 Pass
11b |IMbps| 1| 6 | 2437 | -3.60 332 281 3.05 8.00 8.00 Pass
11b |IMbps| 1| 11 | 2462 | -2.93 3.00 281 3.05 8.00 8.00 Pass
11g |6Mbps| 1| 1 | 2412 | -6.93 774 281 3.05 8.00 8.00 Pass
11g |6Mbps| 1| 6 | 2437 | -6.60 719 ; 281 3.05 8.00 8.00 Pass
11g |6Mbps| 1| 11 | 2462 | -6.41 6.76 281 3.05 8.00 8.00 Pass
HT20 [MCSO| 1| 1 | 2412 | -7.48 6.18 281 3.05 8.00 8.00 Pass
HT20 [MCSO| 1| 6 | 2437| -7.20 6.25 281 3.05 8.00 8.00 Pass
HT20 [MCSO| 1| 11 | 2462 | -7.39 7.09 281 3.05 8.00 8.00 Pass
119 |6Mbps| 2| 1 | 2412 | -1157 | -11.72 | -856 5.94 8.00 Pass
11g |6Mbps| 2| 6 | 2437 | 582 5.04 281 5.94 8.00 Pass
11g |6Mbps| 2| 11 | 2462 | -861 8.98 5.60 5.94 8.00 Pass
HT20 [MCSO| 2| 1 | 2412 | -1333 | -1485 | -10.32 5.94 8.00 Pass
HT20 [MCSO| 2| 6 | 2437 | 586 71 2.85 5.94 8.00 Pass
HT20 [MCSO0| 2| 11 | 2462 | 921 957 6.20 5.94 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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Appendix B. Radiated Spurious Emission

Test Temperature : 21~24°C
: James Chiu and Jesse Wang and Luke Chang
Engineer : Relative Humidity : [50~54%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
2385.6 58.36 -15.64 74 53.46 31.93 7.31 34.34 | 100 | 132 P H
2386.02 51.91 -2.09 54 47.01 31.93 7.31 34.34 | 100 | 132 A H
* 2412 107.38 - - 102.39 | 31.98 7.31 34.3 100 | 132 P H
* 2414 103.36 - - 98.36 31.98 7.31 34.29 | 100 | 132 A H
H
802.11b
H
CH 01
2385.6 59.46 -14.54 74 54.56 31.93 7.31 34.34 | 200 9 P \Y
2412MHz
2385.915 52.69 -1.31 54 47.79 31.93 7.31 34.34 | 200 9 AV
* 2412 110.72 - - 105.73 | 31.98 7.31 34.3 200 9 P \Y
* 2414 107.33 - - 102.33 | 31.98 7.31 34.29 | 200 9 AV
\Y
\Y
2340.15 55.44 -18.56 74 50.82 31.8 7.24 34.42 | 197 | 315 P H
2388.91 44.92 -9.08 54 40.01 31.93 7.31 34.33 | 197 | 315 A H
* 2436 108.99 - - 103.87 | 32.02 7.36 34.26 | 197 | 315 P H
* 2436 105.82 - - 100.7 32.02 7.36 34.26 | 197 | 315 A H
2493.32 56.26 -17.74 74 50.82 32.2 7.4 34.16 | 197 | 315 P H
802.11b
2499.04 45.57 -8.43 54 40.12 32.2 7.4 34.15 197 315 A H
CH 06
2383.98 56.32 -17.68 74 51.46 31.89 7.31 34.34 | 243 | 340 P \Y
2437MHz
2390 45.3 -8.7 54 40.39 31.93 7.31 34.33 | 243 | 340 AV
* 2436 111.89 - - 106.77 | 32.02 7.36 34.26 | 243 | 340 P \Y
* 2436 108.66 - - 103.54 | 32.02 7.36 34.26 | 243 | 340 AV
2494.26 56.69 -17.31 74 51.25 32.2 7.4 34.16 243 340 P \%
2486 46.27 -7.73 54 40.88 32.16 7.4 34.17 | 243 | 340 AV
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* 2462 108.27 - - 102.97 32.11 7.4 34.21 102 138 P H
* 2462 104.16 - - 98.86 32.11 7.4 34.21 102 138 A H
2485.64 57.46 -16.54 74 52.07 32.16 7.4 34.17 102 138 P H
2483.52 48.12 -5.88 54 42.74 32.16 7.4 34.18 102 138 P H
H
802.11b
H
CH 11
* 2462 110.53 - - 105.23 32.11 7.4 34.21 218 355 P \%
2462MHz
* 2464 107.45 - - 102.15 32.11 7.4 34.21 218 355 A \%
2483.64 59.53 -14.47 74 54.15 32.16 7.4 34.18 218 355 P \%
2483.52 53.34 -0.66 54 47.96 32.16 7.4 34.18 218 355 P \%
\Y
\%
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 48.84 -25.16 74 62 34.2 11.68 59.04 100 0 P H
H
H
802.11b
H
CH 01
4824 54.83 -19.17 74 67.99 34.2 11.68 59.04 100 18 P \%
2412MHz
4824 52.1 -1.9 54 65.26 34.2 11.68 59.04 100 18 A \%
\%
\%
4872 48.72 -25.28 74 61.9 34.23 11.53 | 58.94 | 100 0 P H
7308 49.44 -24.56 74 57.96 35.6 13.81 57.93 100 0 P H
H
802.11b
H
CH 06
4872 53.17 -20.83 74 66.35 34.23 11.53 58.94 191 81 P \%
2437MHz
4872 52.64 -1.36 54 65.82 34.23 11.53 58.94 191 81 A \%
7308 53.84 -20.16 74 62.36 35.6 13.81 | 57.93 | 100 | 306 P \Y,
7308 50.41 -3.59 54 58.93 35.6 13.81 | 57.93 | 100 | 306 A |V
4926 47.2 -26.8 74 60.41 34.26 11.37 58.84 100 0 P H
7386 46.08 -27.92 74 54.59 35.6 13.95 | 58.06 | 100 0 P H
H
802.11b
H
CH11
4926 52.8 -21.2 74 66.01 34.26 11.37 58.84 106 15 P \%
2462MHz
4926 52.53 -1.47 54 65.74 34.26 11.37 58.84 106 15 A \%
7386 48.98 -25.02 74 57.49 35.6 13.95 | 58.06 | 100 0 P \Y,
\%
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
30 27.74 | -12.26 40 32.02 26 1.07 31.35 P H
234.66 38.05 -7.95 46 49.79 17.6 2.07 31.41 P H
247.08 42.46 -3.54 46 53.04 18.73 2.07 31.38 | 100 0 P H
333.6 2991 |-16.09 46 38 20.74 241 31.24 P H
389.6 37.64 -8.36 46 43.99 22.16 2.67 31.18 P H
954.5 34.05 -11.95 46 30.3 30.21 4.07 30.53 P H
H
H
H
H
H
2.4GHz
H
802.11b
30.54 28.06 -11.94 40 32.89 25.46 1.07 31.36 P \%
LF
232.23 36.25 -9.75 46 48.23 17.36 2.07 3141 P \%
248.16 38.46 -7.54 46 48.95 18.82 2.07 31.38 P \%
330.8 30.8 -15.2 46 38.97 20.66 241 31.24 P \%
426 42.15 -3.85 46 47.63 22.76 2.89 31.13 100 0 P \%
975.5 34.12 -19.88 54 30.32 30.25 4.07 30.52 P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark o
2. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.905 59.85 -14.15 74 60.11 27.01 6.71 33.98 | 334 | 323 P H
2390 49.52 -4.48 54 49.78 27.01 6.71 33.98 | 334 | 323 P H
* 2412 106.79 - - 107 27.06 6.71 33.98 | 334 | 323 P H
* 2412 98 - - 98.21 27.06 6.71 33.98 | 334 | 323 P H
H
802.11g
H
CHoO1
2388.96 62.7 -11.3 74 62.97 27.01 6.71 33.99 | 298 | 337 P \Y,
2412MHz
2390 52.76 -1.24 54 53.02 27.01 6.71 33.98 | 298 | 337 P \Y
* 2412 108.21 - - 108.42 27.06 6.71 33.98 | 298 | 337 P \Y
* 2412 100.39 - - 100.6 27.06 6.71 33.98 | 298 | 337 P \Y
\Y
\Y,
2383.84 56.73 -17.27 74 57.05 26.96 6.71 33.99 | 269 | 324 P H
2389.95 45.71 -8.29 54 45.97 27.01 6.71 33.98 | 269 | 324 P H
* 2437 109.51 - - 109.58 27.16 6.74 33.97 | 269 | 324 P H
* 2437 101.65 - - 101.72 27.16 6.74 33.97 | 269 | 324 P H
2483.62 59.57 -14.43 74 59.5 27.25 6.77 33.95 | 269 | 324 P H
802.11g
2483.97 48.38 -5.62 54 48.31 27.25 6.77 3395 | 269 | 324 P H
CH 06
2389.17 58.75 -15.25 74 59.02 27.01 6.71 33.99 | 293 | 351 P \Y,
2437MHz
2389.82 47.06 -6.94 54 47.32 27.01 6.71 33.98 | 293 | 351 P \Y
* 2437 111.03 - - 111.1 27.16 6.74 33.97 293 351 P \%
* 2437 103.28 - - 103.35 27.16 6.74 33.97 | 293 | 351 P \Y,
2483.48 59.2 -14.8 74 59.13 27.25 6.77 3395 | 293 | 351 P \Y
2483.55 50.74 -3.26 54 50.67 27.25 6.77 33.95 | 293 | 351 P \Y,
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2462 107.26 - - 107.25 27.2 6.77 33.96 373 324 P H
2462 99.51 - - 99.5 27.2 6.77 33.96 373 324 P H
2483.52 61.84 -12.16 74 61.77 27.25 6.77 33.95 373 324 P H
2483.52 48.58 -5.42 54 48.51 27.25 6.77 33.95 373 324 P H
H
802.11g
H
CH 11
2462 109.28 - - 109.27 27.2 6.77 33.96 246 348 P \%
2462MHz
2462 102.25 - - 102.24 27.2 6.77 33.96 246 348 P \%
2483.64 64.01 -9.99 74 63.94 27.25 6.77 33.95 246 348 P \%
2483.56 51.01 -2.99 54 50.94 27.25 6.77 33.95 246 348 P \%
\Y
\%
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 38.98 -35.02 74 62.35 31.12 10.58 65.07 100 0 P H
H
H
802.11g
H
CH 01
4824 44.23 -29.77 74 67.6 31.12 10.58 65.07 100 0 P \%
2412MHz
\%
\%
\%
4874 42.91 -31.09 74 66.24 31.21 10.48 | 65.02 | 100 0 P H
7311 49.47 -24.53 74 66.17 36.08 12.28 | 65.06 | 100 0 P H
H
802.11g
H
CH 06
4874 46.24 -27.76 74 69.57 31.21 10.48 65.02 100 0 P \%
2437MHz
7311 53.14 -20.86 74 69.84 36.08 12.28 65.06 300 358 \%
7311 38.52 -15.48 54 55.22 36.08 12.28 | 65.06 | 300 | 358 A |V
\%
4924 41.34 -32.66 74 64.63 31.29 10.39 64.97 100 0 P H
7386 45.85 -28.15 74 62.17 36.27 12.49 65.08 100 0 P H
H
802.11g
H
CH11
4924 44.68 -29.32 74 67.97 31.29 10.39 64.97 100 0 P \%
2462MHz
7386 48.67 -25.33 74 64.99 36.27 12.49 65.08 100 0 P \%
\%
\%
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.485 64.86 -9.14 74 65.13 27.01 6.71 33.99 344 327 P H
2389.8 52.61 -1.39 54 52.87 27.01 6.71 33.98 344 327 P H
* 2412 105.86 - - 106.07 27.06 6.71 33.98 344 327 P H
* 2412 98.06 - - 98.27 27.06 6.71 33.98 344 327 P H
802.11n H
HT20 H
CHO1 2390 65.54 -8.46 74 65.8 27.01 6.71 33.98 337 356 P \%
2412MHz 2390 53.01 | -0.99 54 53.27 | 27.01 6.71 | 3398 | 337 | 356 | P | V
* 2412 107.75 - - 107.96 27.06 6.71 33.98 337 356 P \%
* 2412 99.9 - - 100.11 27.06 6.71 33.98 337 356 P \%
\%
\%
2389.56 54.74 -19.26 74 55.01 27.01 6.71 33.99 326 327 P H
2389.69 44.04 -9.96 54 44.31 27.01 6.71 33.99 326 327 A H
* 2437 109.5 - - 109.57 27.16 6.74 33.97 326 327 P H
* 2437 102.38 - - 102.45 27.16 6.74 33.97 326 327 P H
802.11n 2483.97 61.55 -12.45 74 61.48 27.25 6.77 33.95 326 327 P H
HT20 2483.62 49.07 -4.93 54 49 27.25 6.77 33.95 326 327 P H
CH 06 2389.82 57.89 -16.11 74 58.15 27.01 6.71 33.98 296 352 P \%
2437MHz 2389.95 47.22 -6.78 54 47.48 | 27.01 6.71 | 3398 | 296 | 352 | P | V
* 2437 110.84 - - 110.91 27.16 6.74 33.97 296 352 P \%
* 2437 103.83 - - 103.9 27.16 6.74 33.97 296 352 P \%
2483.69 60.6 -13.4 74 60.53 27.25 6.77 33.95 296 352 P \%
2484.74 49.49 -4.51 54 49.42 27.25 6.77 33.95 296 352 P \%
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2462 108.18 - - 108.17 27.2 6.77 33.96 296 325 P H
2462 99.25 - - 99.24 27.2 6.77 | 33.96 | 296 | 325 | P | H
2483.56 60.9 -13.1 74 60.83 27.25 6.77 33.95 296 325 P H
2483.52 49.87 -4.13 54 49.8 27.25 6.77 | 33.95 | 296 | 325 | A | H
802.11n H
HT20 H
CH11 2462 109.2 - - 109.19 27.2 6.77 | 33.96 | 299 | 33 | P | V
2462MHz 2462 101.35 - - 101.34 | 27.2 6.77 | 33.96 | 299 | 336 | P | V
2483.96 61.44 |-12.56 74 61.37 27.25 6.77 | 3395 | 299 | 336 | P | V
2483.6 50.97 -3.03 54 50.9 27.25 6.77 33.95 299 336 P \%
\%
\%
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
4824 37.04 |-36.96 74 60.41 31.12 | 10.58 | 65.07 | 100 0 P | H
H
802.11n H
HT20 H
CHO1 4824 44.26 -29.74 74 67.63 31.12 10.58 65.07 100 0 P \%
2412MHz Vv
\%
\%
4874 41.8 -32.2 74 65.13 31.21 10.48 65.02 100 0 P H
7311 47.52 -26.48 74 64.22 36.08 12.28 65.06 100 0 P H
802.11n H
HT20 H
CH 06 4874 47.4 -26.6 74 70.73 31.21 | 10.48 | 65.02 | 100 0 P |V
2437MHz 7311 48.11 |-25.89 74 64.81 36.08 | 12.28 | 65.06 | 100 0 P |V
\%
\%
4924 40.77 |-33.23 74 64.06 31.29 | 10.39 | 64.97 | 100 0 P | H
7386 45.18 |-28.82 74 61.5 36.27 | 12.49 | 65.08 | 100 0 P | H
802.11n H
HT20 H
CH11 4924 44.7 -29.3 74 67.99 31.29 | 10.39 | 64.97 | 100 0 P |V
2462MHz 7386 46.58 | -27.42 74 62.9 36.27 | 12.49 | 65.08 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HIV)
30.54 23.94 -16.06 40 29.66 25.18 0.93 31.83 P H
130.71 22.47 -21.03 43.5 34.78 17.99 1.48 31.78 P H
259.23 20.76 -25.24 46 30.95 19.6 1.98 31.77 P H
463.1 24.13 -21.87 46 29.63 235 2.86 31.86 P H
746.6 29.51 -16.49 46 30.23 27.64 3.62 31.98 P H
956.6 32.85 -13.15 46 29.35 30.59 3.89 30.98 100 0 P H
H
H
H
H
2.4GHz H
802.11n H
HT20 30.81 30.2 -90.8 40 35.92 25.18 0.93 31.83 100 78 P \%
LF 120.72 24.83 -18.67 43.5 374 17.73 1.48 31.78 P \%
255.18 21.43 -24.57 46 32.02 19.2 1.98 31.77 P \%
422.5 26.1 -19.9 46 31.42 22.82 3.68 31.82 P \%
710.9 28.08 -17.92 46 29.65 26.92 3.54 32.03 P \%
960.8 32.62 -21.38 54 29.1 30.58 3.89 30.95 P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark o
2. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2387.175 59.18 -14.82 74 54.28 31.93 7.31 34.34 | 100 133 P H
2385.915 53.3 -0.7 54 48.4 31.93 7.31 34.34 | 100 133 P H
* 2412 109.44 - - 104.45 31.98 7.31 34.3 100 133 P H
* 2410 106.33 - - 101.34 31.98 7.31 34.3 100 133 A H
H
802.11b
H
CHoO1
2386.86 58.97 -15.03 74 54.07 31.93 7.31 34.34 | 136 234 P \Y,
2412MHz
2386.02 52.54 -1.46 54 47.64 31.93 7.31 34.34 | 136 234 A \Y
* 2414 107.71 - - 102.71 31.98 7.31 34.29 | 136 234 P \Y,
* 2414 104.72 - - 99.72 31.98 7.31 34.29 | 136 234 P \Y,
\Y
\Y,
2357.61 56.72 -17.28 74 52.03 31.84 7.24 34.39 | 106 132 P H
2357.84 45.65 -8.35 54 40.96 31.84 7.24 34.39 | 106 132 A H
* 2438 108.16 - - 102.98 32.07 7.36 34.25 | 106 132 P H
* 2438 105.21 - - 100.03 32.07 7.36 34.25 | 106 132 A H
2489.28 55.84 -18.16 74 50.41 32.2 7.4 34.17 | 106 132 P H
802.11b
2483.8 45.54 -8.46 54 40.16 32.16 7.4 34.18 | 106 132 A H
CH 06
2338.26 55.52 -18.48 74 50.96 31.8 7.18 34.42 | 250 149 P \Y,
2437MHz
2356.02 45.65 -8.35 54 40.96 31.84 7.24 34.39 | 250 149 A \Y
* 2436 105.51 - - 100.39 32.02 7.36 34.26 | 250 149 P \Y,
* 2438 102.37 - - 97.19 32.07 7.36 34.25 | 250 149 A \Y,
2491.68 56.01 -17.99 74 50.57 32.2 7.4 34.16 | 250 149 P \Y
2486.56 45.16 -8.84 54 39.77 32.16 7.4 34.17 | 250 149 A \Y,
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* 2464 108.61 - - 103.31 32.11 7.4 34.21 104 132 P H
* 2464 105.68 - - 100.38 32.11 7.4 34.21 104 132 A H
2488 59.62 -14.38 74 54.19 32.2 7.4 34.17 104 132 P H
2488.16 52.23 -1.77 54 46.8 32.2 7.4 34.17 104 132 A H
H
802.11b
H
CH 11
* 2462 106.38 - - 101.08 32.11 7.4 34.21 222 160 P \%
2462MHz
* 2462 103.16 - - 97.86 32.11 7.4 34.21 222 160 A \%
2488.48 58.49 -15.51 74 53.06 32.2 7.4 34.17 222 160 P \%
2483.52 48.73 -5.27 54 43.35 32.16 7.4 34.18 222 160 P \%
\Y
\%
3. No other spurious found.
Remark _ S
4. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 50.12 -23.88 74 63.28 34.2 11.68 59.04 100 31 P H
4824 49.82 -4.18 54 62.98 34.2 11.68 | 59.04 | 100 31 A H
H
802.11b
H
CH 01
4824 53.03 -20.97 74 66.19 34.2 11.68 | 59.04 | 227 1 P \Y
2412MHz
4824 52.83 -1.17 54 65.99 34.2 11.68 59.04 227 11 A \%
\%
\%
4872 50.02 -23.98 74 63.2 34.23 11.53 | 58.94 | 100 96 P H
4872 49.77 -4.23 54 62.95 34.23 11.53 | 58.94 | 100 96 A H
7308 51.36 -22.64 74 59.88 35.6 13.81 | 57.93 | 100 46 P H
802.11b
7308 49.24 -4.76 54 57.76 35.6 13.81 57.93 100 46 A H
CH 06
4872 52.23 -21.77 74 65.41 34.23 11.53 58.94 122 25 P \%
2437MHz
4872 51.39 -2.61 54 64.57 34.23 11.53 58.94 122 25 A \%
7308 51.2 -22.8 74 59.72 35.6 13.81 | 57.93 | 100 85 P \Y,
7308 49.3 -4.7 54 57.82 35.6 13.81 | 57.93 | 100 85 A |V
4926 50.76 -23.24 74 63.97 34.26 11.37 58.84 142 53 P H
4926 50.33 -3.67 54 63.54 34.26 11.37 58.84 142 53 A H
7386 52.19 -21.81 74 60.7 35.6 13.95 58.06 100 74 P H
802.11b
7386 50.13 -3.87 54 58.64 35.6 13.95 | 58.06 | 100 74 A H
CH11
4926 52.87 -21.13 74 66.08 34.26 11.37 58.84 100 89 P \%
2462MHz
4926 52.23 -1.77 54 65.44 34.26 11.37 58.84 100 89 A \%
7386 51.11 -22.89 74 59.62 35.6 13.95 | 58.06 | 102 | 152 P \Y;
7386 49.15 -4.85 54 57.66 35.6 13.95 58.06 102 152 A \%
3. No other spurious found.
Remark , .
4. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
30.27 28.26 -11.74 40 32.54 26 1.07 31.35 P H
240.33 39.85 -6.15 46 51.08 18.09 2.07 31.39 P H
250.59 41.33 -4.67 46 51.63 19 2.07 31.37 | 100 0 P H
327.3 30.05 |-15.95 46 38.33 20.55 241 31.24 P H
421.1 38.57 -7.43 46 44,12 22.7 2.89 31.14 P H
883.1 34.15 -11.85 46 31.63 28.9 4.17 30.55 P H
H
H
H
H
H
2.4GHz
H
802.11b
30.54 28.01 -11.99 40 32.84 25.46 1.07 31.36 P \%
LF
228.72 35.47 -10.53 46 47.7 17.12 2.07 31.42 P \%
247.08 38.33 -7.67 46 48.91 18.73 2.07 31.38 P \%
370.7 314 -14.6 46 38.41 21.69 25 31.2 P \%
427.4 42.19 -3.81 46 47.64 22.79 2.89 31.13 100 0 P \%
969.9 34.16 -19.84 54 30.38 30.24 4.07 30.53 P \%
\%
\%
\%
\%
\%
\%
3. No other spurious found.
Remark o
4. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 63.26 -10.74 74 63.52 27.01 6.71 33.98 | 145 131 P H
2390 52.66 -1.34 54 52.92 27.01 6.71 33.98 | 145 131 P H
* 2412 104.48 - - 104.69 27.06 6.71 33.98 | 145 131 P H
* 2412 97.62 - - 97.83 27.06 6.71 33.98 | 145 131 P H
H
802.11g
H
CHoO1
2390 63.38 -10.62 74 63.64 27.01 6.71 33.98 | 131 233 P \Y,
2412MHz
2390 52.44 -1.56 54 52.7 27.01 6.71 33.98 | 131 233 P \Y
* 2412 104.03 - - 104.24 27.06 6.71 33.98 | 131 233 P \Y,
* 2412 97.16 - - 97.37 27.06 6.71 33.98 | 131 233 A \Y,
\Y
\Y,
2389.17 54.48 -19.52 74 54.75 27.01 6.71 33.99 | 333 | 337 P H
2389.3 43.98 -10.02 54 44.25 27.01 6.71 33.99 | 333 | 337 A H
* 2437 106.38 - - 106.45 27.16 6.74 33.97 | 333 | 337 P H
* 2437 99.44 - - 99.51 27.16 6.74 33.97 | 333 | 337 P H
2491.95 53.23 -20.77 74 53.1 27.3 6.77 33.94 | 333 | 337 P H
802.11g
2483.83 43.52 -10.48 54 43.45 27.25 6.77 33.95 | 333 | 337 A H
CH 06
2358.88 53.43 -20.57 74 53.86 26.91 6.65 33.99 | 379 237 P \Y,
2437MHz
2388.78 42.04 -11.96 54 42.31 27.01 6.71 33.99 | 379 237 A \Y
* 2437 104.99 - - 105.06 27.16 6.74 33.97 | 379 237 P \Y,
* 2437 97.17 - - 97.24 27.16 6.74 33.97 379 237 P \%
2483.62 52.56 -21.44 74 52.49 27.25 6.77 33.95 | 379 237 P \Y
2484.39 42.94 -11.06 54 42.87 27.25 6.77 33.95 | 379 237 P \Y,
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* 2462 107.67 - - 107.66 27.2 6.77 33.96 317 328 P H
* 2462 99.62 - - 99.61 27.2 6.77 33.96 317 328 P H
2483.72 63.35 -10.65 74 63.28 27.25 6.77 33.95 317 328 P H
2483.56 51.49 -2.51 54 51.42 27.25 6.77 33.95 317 328 P H
H
802.11g
H
CH 11
* 2462 103.22 - - 103.21 27.2 6.77 33.96 121 234 P \%
2462MHz
* 2462 95.39 - - 95.38 27.2 6.77 33.96 121 234 A \%
2483.6 61.85 -12.15 74 61.78 27.25 6.77 33.95 121 234 P \%
2483.56 49.8 -4.2 54 49.73 27.25 6.77 33.95 121 234 P \%
\Y
\%
3. No other spurious found.
Remark _ S
4. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 39.88 -34.12 74 63.25 31.12 10.58 65.07 100 0 P H
H
H
802.11g
H
CH 01
4824 43.93 | -30.07 74 67.3 31.12 10.58 | 65.07 | 100 0 P |V
2412MHz
\%
\%
\%
4874 40.44 -33.56 74 63.77 31.21 10.48 65.02 100 0 P H
7311 54.79 -19.21 74 71.49 36.08 12.28 65.06 197 59 H
7311 41.49 -12.51 54 58.19 36.08 12.28 65.06 197 59 A H
802.11g
H
CH 06
4874 44.36 -29.64 74 67.69 31.21 10.48 65.02 100 0 P \%
2437MHz
7311 53.98 -20.02 74 70.68 36.08 12.28 65.06 289 357 \%
7311 40.69 |[-13.31 54 57.39 36.08 12.28 | 65.06 | 289 | 357 A |V
\%
4924 41.21 -32.79 74 64.5 31.29 10.39 64.97 100 0 P H
7386 56.37 -17.63 74 72.69 36.27 12.49 65.08 197 61 P H
7386 42.89 -11.11 54 59.21 36.27 12.49 65.08 197 61 A H
802.11g
H
CH11
4924 44.6 -29.4 74 67.89 31.29 10.39 64.97 100 0 P \%
2462MHz
7386 55.99 -18.01 74 72.31 36.27 12.49 65.08 299 353 P \%
7386 42.52 -11.48 54 58.84 36.27 12.49 | 65.08 | 299 | 353 A |V
\%
3. No other spurious found.
Remark . .
4. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.83 67.06 -6.94 74 67.32 27.01 6.71 33.98 100 131 P H
2389.74 53.05 -0.95 54 53.32 27.01 6.71 33.99 100 131 A H
* 2412 103.84 - - 104.05 27.06 6.71 33.98 100 131 P H
* 2414 95.94 - - 96.15 27.06 6.71 33.98 100 131 A H
802.11n H
HT20 H
CHO1 2389.2 64.94 -9.06 74 65.21 27.01 6.71 33.99 132 235 P \%
2412MHz 2390 51.82 -2.18 54 52.08 | 27.01 6.71 | 3398 | 132 | 235 | A | V
* 2412 103.06 - - 103.27 27.06 6.71 33.98 132 235 P \%
* 2414 95.3 - - 95.51 27.06 6.71 33.98 132 235 A \%
\%
\%
2387.22 54.39 -19.61 74 54.66 27.01 6.71 33.99 112 133 P H
2389.74 44.68 -9.32 54 44.95 27.01 6.71 33.99 112 133 A H
* 2437 106.94 - - 107.01 27.16 6.74 33.97 112 133 P H
* 2437 99.21 - - 99.28 27.16 6.74 33.97 112 133 A H
802.11n 2487.68 56.24 -17.76 74 56.12 27.3 6.77 33.95 112 133 P H
HT20 2484.76 45.71 -8.29 54 45.64 27.25 6.77 33.95 112 133 A H
CH 06 2379.66 53.95 -20.05 74 54.33 26.96 6.65 33.99 114 241 P \%
2437MHz 2388.57 44.44 | -9.56 54 4471 | 27.01 6.71 | 33.99 | 114 | 241 | A | V
* 2437 105.7 - - 105.77 27.16 6.74 33.97 114 241 P \%
* 2437 97.79 - - 97.86 27.16 6.74 33.97 114 241 A \%
2494.2 52.84 -21.16 74 52.71 27.3 6.77 33.94 114 241 P \%
2483.72 43.73 -10.27 54 43.66 27.25 6.77 33.95 114 241 A \%
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* 2462 106.66 - - 106.65 27.2 6.77 33.96 113 144 P H
* 2462 98.91 - - 98.9 27.2 6.77 | 33.96 | 113 | 144 | A | H
2483.92 64.84 -9.16 74 64.77 27.25 6.77 | 33.95 | 113 | 144 | P | H
2483.56 52 -2 54 51.93 27.25 6.77 | 33.95 | 113 | 144 | A | H
802.11n H
HT20 H
CH11 * 2462 104.5 - - 104.49 27.2 6.77 | 3396 | 116 | 265 | P | V
2462MHz | * 2462 96.85 - - 96.84 27.2 6.77 | 33.96 | 116 | 265 | A | V
2483.96 61.65 |-12.35 74 61.58 27.25 6.77 | 3395 | 116 | 265 | P | V
2483.52 49.37 -4.63 54 49.3 27.25 6.77 33.95 116 265 A \%
\%
\%
3. No other spurious found.
Remark _ o
4. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
4824 395 -34.5 74 62.87 31.12 10.58 65.07 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 43.9 -30.1 74 67.27 31.12 10.58 65.07 100 0 P \%
2412MHz \Vj
\%
\Y
4874 41.65 -32.35 74 64.98 31.21 10.48 65.02 100 0 P H
7311 55.16 -18.84 74 71.86 36.08 12.28 65.06 188 59 H
802.11n 7311 42.82 -11.18 54 59.52 36.08 12.28 65.06 188 59 A H
HT20 H
CH 06 4874 45.08 -28.92 74 68.41 31.21 10.48 65.02 100 0 P \%
2437MHz 7311 54.45 |-19.55 74 71.15 36.08 | 12.28 | 65.06 | 290 | 351 Y
7311 41.01 -12.99 54 57.71 36.08 12.28 65.06 290 351 A \%
\Y
4924 40.92 -33.08 74 64.21 31.29 10.39 64.97 100 0 P H
7386 55.11 -18.89 74 71.43 36.27 12.49 65.08 189 60 P H
802.11n 7386 42.97 |-11.03 54 59.29 36.27 | 12.49 | 65.08 | 189 | 60 A | H
HT20 H
CH 11 4924 44.52 -29.48 74 67.81 31.29 10.39 64.97 100 0 P \%
2462MHz 7386 5455 |-19.45 74 70.87 36.27 | 12.49 | 65.08 | 327 | 349 | P | V
7386 42.26 -11.74 54 58.58 36.27 12.49 65.08 327 349 A \%
\%
3. No other spurious found.
Remark . o
4. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HIV)
30.54 24.8 -15.2 40 30.52 25.18 0.93 31.83 100 224 P H
200.1 22.75 -20.75 43.5 36.79 16 1.74 31.78 P H
264.63 20.38 -25.62 46 30.52 195 2.13 31.77 P H
412.7 24.73 -21.27 46 31.32 22.64 2.58 31.81 P H
714.4 29.23 -16.77 46 30.72 26.99 3.54 32.02 P H
976.9 32.57 -21.43 54 28.95 30.55 3.89 30.82 P H
H
H
H
H
2.4GHz H
802.11n H
HT20 31.62 28.59 -11.41 40 34.83 24.66 0.93 31.83 100 86 P \%
LF 118.02 23.56 -19.94 43.5 36.25 17.61 1.48 31.78 P \%
261.39 22.07 -23.93 46 32.09 19.62 2.13 31.77 P \%
422.5 25.1 -20.9 46 30.42 22.82 3.68 31.82 P \%
710.9 28.63 -17.37 46 30.2 26.92 3.54 32.03 P \%
970.6 32.58 -21.42 54 29 30.56 3.89 30.87 P \%
\%
\%
\%
\%
\%
\%
3. No other spurious found.
Remark o
4. All results are PASS against limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : B22 of B31




saronas. FCC RF Test Report

Report No. : FR572808-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.65 62.67 -11.33 74 57.76 31.93 7.31 34.33 | 100 128 P H
2390 53.6 -0.4 54 48.69 31.93 7.31 34.33 | 100 128 P H
* 2412 110.49 - - 105.5 31.98 7.31 34.3 100 128 P H
* 2412 102.86 - - 97.87 31.98 7.31 34.3 100 128 P H
H
802.11g
H
CHoO1
2389.905 63.34 -10.66 74 58.43 31.93 7.31 34.33 | 144 6 P \Y,
2412MHz
2390 53.67 -0.33 54 48.76 31.93 7.31 34.33 | 144 6 A |V
* 2412 109.24 - - 104.25 31.98 7.31 34.3 144 6 P \Y,
* 2412 101.77 - - 96.78 31.98 7.31 34.3 144 6 P \Y,
\Y
\Y,
2384.07 62.49 -11.51 74 57.63 31.89 7.31 34.34 | 107 134 P H
2390 53.4 -0.6 54 48.49 31.93 7.31 34.33 | 107 134 P H
* 2437 114.62 - - 109.44 | 32.07 7.36 34.25 | 107 134 P H
* 2437 106.78 - - 101.6 32.07 7.36 34.25 | 107 134 A H
2484.32 59.8 -14.2 74 54.42 32.16 7.4 34.18 | 107 134 P H
802.11g
2483.52 49.66 -4.34 54 44.28 32.16 7.4 34.18 | 107 134 A H
CH 06
2389.29 64.31 -9.69 74 59.4 31.93 7.31 34.33 | 134 4 P \Y,
2437MHz
2389.47 51.27 -2.73 54 46.36 31.93 7.31 3433 | 134 4 A |V
* 2437 115.04 - - 109.86 32.07 7.36 34.25 134 4 P \%
* 2437 107.23 - - 102.05 32.07 7.36 34.25 | 134 4 A |V
2486.04 61.21 -12.79 74 55.82 32.16 7.4 34.17 | 134 4 P \Y
2483.68 51.52 -2.48 54 46.14 32.16 7.4 34.18 134 4 A \%
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* 2462 112.5 - - 107.2 32.11 7.4 34.21 103 134 P H
* 2462 105.39 - - 100.09 32.11 7.4 34.21 103 134 P H
2483.56 62.67 -11.33 74 57.29 32.16 7.4 34.18 103 134 P H
2483.52 52.98 -1.02 54 47.6 32.16 7.4 34.18 103 134 P H
H
802.11g
H
CH 11
* 2462 111.22 - - 105.92 32.11 7.4 34.21 159 6 P \%
2462MHz
* 2462 103.27 - - 97.97 32.11 7.4 34.21 159 6 A \%
2484.88 61.9 -12.1 74 56.52 32.16 7.4 34.18 159 6 P \%
2483.52 50.91 -3.09 54 45,53 32.16 7.4 34.18 159 6 A \%
\Y
\%
5. No other spurious found.
Remark _ S
6. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 44.06 -29.94 74 57.22 34.2 11.68 59.04 100 0 P H
H
H
802.11g
H
CH 01
4824 47.03 -26.97 74 60.19 34.2 11.68 | 59.04 | 100 0 P \Y
2412MHz
\%
\%
\%
4876 48.04 -25.96 74 61.22 34.23 11.53 | 58.94 | 100 0 P H
7311 55.55 -18.45 74 64.07 35.6 13.81 57.93 100 14 H
7311 44.54 -9.46 54 53.06 35.6 13.81 | 57.93 | 100 14 A H
802.11g
H
CH 06
4872 49.78 -24.22 74 62.96 34.23 11.53 58.94 100 0 P \%
2437MHz
7308 58.17 -15.83 74 66.69 35.6 13.81 57.93 176 322 \%
7308 48.53 -5.47 54 57.05 35.6 13.81 | 57.93 | 176 | 322 A |V
\%
4924 46.43 -27.57 74 59.64 34.26 11.37 58.84 100 0 P H
7386 48.48 -25.52 74 56.99 35.6 13.95 | 58.06 | 100 0 P H
H
802.11g
H
CH11
4924 49.48 -24.52 74 62.69 34.26 11.37 58.84 100 0 P \%
2462MHz
7386 51.84 -22.16 74 60.35 35.6 13.95 58.06 174 320 P \%
7386 44.03 -9.97 54 52.54 35.6 13.95 | 58.06 | 174 | 320 A |V
\%
5. No other spurious found.
Remark . .
6. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.92 64.4 -9.6 74 59.49 31.93 7.31 34.33 100 143 P H
2390 53.26 -0.74 54 48.35 31.93 7.31 34.33 100 143 P H
* 2412 108.52 - - 103.53 31.98 7.31 34.3 100 143 P H
* 2412 100.58 - - 95.59 31.98 7.31 34.3 100 143 P H
802.11n H
HT20 H
CHO1 2387.94 63.12 -10.88 74 58.22 31.93 7.31 34.34 140 4 P \%
2412MHz 2390 52.12 -1.88 54 47.21 | 31.93 7.31 | 3433 | 140 4 P |V
* 2412 105.19 - - 100.2 31.98 7.31 34.3 140 4 P \%
* 2412 98.15 - - 93.16 31.98 7.31 34.3 140 4 A \%
\%
\%
2382.36 61.94 -12.06 74 57.09 31.89 7.31 34.35 112 134 P H
2390 52.52 -1.48 54 47.61 31.93 7.31 34.33 112 134 P H
* 2437 114.12 - - 108.94 32.07 7.36 34.25 112 134 P H
* 2437 105.15 - - 99.97 32.07 7.36 34.25 112 134 A H
802.11n 2483.72 60.06 -13.94 74 54.68 32.16 7.4 34.18 112 134 P H
HT20 2483.64 49.83 -4.17 54 44.45 32.16 7.4 34.18 112 134 A H
CH 06 2389.2 62.47 -11.53 74 57.56 31.93 7.31 34.33 133 6 P \%
2437MHz 2390 51.57 -2.43 54 46.66 | 31.93 7.31 | 3433 | 133 6 P |V
* 2438 113.87 - - 108.69 32.07 7.36 34.25 133 6 P \%
* 2437 105.54 - - 100.36 32.07 7.36 34.25 133 6 A \%
2485.16 62.62 -11.38 74 57.23 32.16 7.4 34.17 133 6 P \%
2484.6 51.36 -2.64 54 45.98 32.16 7.4 34.18 133 6 A \%
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* 2462 109.35 - - 104.05 32.11 7.4 34.21 300 326 P H
* 2462 101.91 - - 96.61 32.11 7.4 3421 | 300 | 326 | P | H
2484.52 62.33 -11.67 74 56.95 32.16 7.4 34.18 300 326 P H
2484.08 52.1 -1.9 54 46.72 32.16 7.4 3418 | 300 | 326 | A | H
802.11n H
HT20 H
CH11 * 2462 108.85 - - 103.55 | 32.11 7.4 3421 | 240 | 352 | P | V
2462MHz | * 2462 101.51 - - 96.21 | 32.11 7.4 3421 | 240 | 352 | P |V
2484.88 63.53 |-10.47 74 58.15 32.16 7.4 3418 | 240 | 352 | P | V
2483.52 53.08 -0.92 54 47.7 32.16 7.4 34.18 240 352 P \%
\%
\%
5. No other spurious found.
Remark _ S
6. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(HIV)
4824 4239 |-31.61 74 55.55 34.2 11.68 | 59.04 | 100 0 P | H
H
802.11n H
HT20 H
CHO1 4824 45.22 -28.78 74 58.38 34.2 11.68 59.04 100 0 P \%
2412MHz Vv
\%
\%
4874 47.13 | -26.87 74 60.31 34.23 11.53 | 58.94 | 100 0 P | H
7311 56.85 |-17.15 74 65.37 35.6 13.81 | 57.93 | 137 90 H
802.11n 7311 44.65 -9.35 54 53.17 35.6 13.81 57.93 137 90 A H
HT20 H
CH 06 4874 53.5 -20.5 74 66.68 34.23 11.53 | 58.94 | 103 22 P |V
2437MHz 4874 4389 |-10.11 54 57.07 3423 | 1153 | 58.94 | 103 | 22 A |V
7311 58.06 -15.94 74 66.58 35.6 13.81 57.93 100 49 P \%
7311 47.07 -6.93 54 55.59 35.6 13.81 57.93 100 49 A \%
4920 43.4 -30.6 74 56.61 34.26 11.37 | 58.84 | 100 0 P | H
7386 46.75 -27.25 74 55.26 35.6 13.95 58.06 100 0 P H
802.11n H
HT20 H
CH11 4932 475 -26.5 74 60.71 34.26 11.37 | 58.84 | 100 0 P |V
2462MHz 7386 4413 | -29.87 74 52.64 35.6 13.95 | 58.06 | 100 0 P |V
\%
\%
5. No other spurious found.
Remark . o
6. All results are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30.27 28.2 -11.8 40 32.48 26 1.07 31.35 P H
241.41 39.96 -6.04 46 51.1 18.18 2.07 31.39 P H
249.78 41.09 -4.91 46 51.4 19 2.07 31.38 | 100 0 P H
324.5 30.86 |-15.14 46 39.2 20.5 241 31.25 P H
429.5 38.46 -7.54 46 43.88 22.82 2.89 31.13 P H
964.3 34.57 -19.43 54 30.8 30.23 4.07 30.53 P H
H
H
H
H
H
2.4GHz
H
802.11g
30 28.34 -11.66 40 32.62 26 1.07 31.35 P \%
LF
243.3 35.58 -10.42 46 46.54 18.36 2.07 31.39 P \%
253.02 36.04 -9.96 46 46.04 19.3 2.07 31.37 P \%
319.6 31.73 -14.27 46 40.2 20.37 241 31.25 P \%
432.3 42.49 -3.51 46 47.86 22.86 2.89 31.12 100 0 P \%
892.2 34.03 -11.97 46 31.45 28.95 4.17 30.54 P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark I
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Level(dBuV/m) =

Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBpuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

Test

Engineer :

James Chiu and Jesse Wang and Luke Chang

Temperature :

21~24°C

Relative Humidity :

50~54%
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SPORTON LAB. FCC R F

Test Report

Report No

.. FR572808-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge and Fundamental @ 3m)

Date: 2016.06-21 Date: 2016.06-21
1024 1024
874 s75)
FeCCLASS B
fefclasse 1
734 731
584 585
N R s
Peak
293 203)
145 145
310 2320, 40, 2360 5560, 2400, 215 000 oW A 3000
Frequency (MiHz) requency (WH2
site 03CHOT-HY
site 03CHOT-HY
Condition FCC CLASS-8 3m HF-ANT_130829 HORIZONTAL
Conition FCC CLASS-B 3m HF-ANT_130829 HORIZONTAL =
RBW-1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector Peak ok 57360801
Project 57280801 Proje 5728084
Son H Satn s
Setting 185 etting
Date: 2016.06-21 Date: 2016.06-21
1024 1024
s74) s75)
734 734
585
585 ARCE{LASS B (AVG) T I T FCOCLASS B (AVG)
Av g 139
203 203)
145 145
310 2320, 40, 2360, 2360, 2400, a5 000 300 1500 1700 1900 2100 Z300. 2500, 2700, 3000
Frequency (WHz) Frequency (MiHz)
P Foc cuace Condtin PG CLASS 8 (AVG)Im HEANT 120829 HORZONTAL
Condition FCC CLASS-8 (AVG) 3m HF-ANT_130829 HORIZONTAL ondition s m HF-ANT_
o RBW:1000. uvm((Hz \}BW 0.010KHz SWT-Auto RBW:1000.000KHz VBW-0.010KHz SWT:Auto
Detector Peak
Detector Peak
Project 57280801 Project 57280801
Mode 7 Mode 7
Setting 185 Setting 185
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WIFI 2.4GHz 2400~2483.5MHz Band Edge and Fundamental @ 3m

ANT 802.11b CHO1 2412MHz

1 Vertical Fundamental

Date: 2016-06-21 Date: 2016-06-21
1024) 102.4)
s74) a74)
Fckclass 8 FCCCLASS!
o o cccLass 8
585 B 585 T
b I e
bbb
P eal k 39| 439
203 203
146 145
310 2320, 2340 2360, 2380, 2400, 215 000 300, 1500 4700 1900 2100. 2300 2500 2700, 30
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY site 03CHOT-HY
Condtion FCC CLASS-8 3m HF-ANT._130829 VERTICAL Condtion FCC CLASS-8 3m HF-ANT._130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTAuto RBW:1000.000KHz VBW:3000.000KHz SWTAuto
Detector Peak Detector Peak
Project 57280801 Project 57280801
Mode 7 Mode 7
Setting 185 Setting 185

Date: 2016-06-21 Date: 20160621

1024) 1024)
s74) o7
734 734
85 ool TASS B AVG 583 FCQ CLASS B (AVG)
Av g Az.v4—————/“”\J/ 139 W/MJJ

203 203
146 145

310 2520, 2340, 2360, 7380, 200, 2415 000 300 1500 1700 1900 2100. 2300 2500 2700, 3000

Frequency (MHz) Frequency (MHz)
site 03CHOT-HY site 03CHOT-HY
Condition FCC CLASS-B (AVG) 3m HF-ANT_130829 VERTICAL Condition FCC CLASS-8 (AVG) 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW-0.010KFz SWTAuto RBW:1000.000KHz VBW-0.010KHz SWTAuto

Detector Peak Detector Peak
Project 57280801 Project 57280801
Mode Mode 7
Setting 185 Setting 185
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WIFI 2.4GHz 2400~2483.5MHz Band Edge and Fundamental @ 3m
ANT 802.11b CHO06 2437MHz - L
1 Horizontal Fundamental
58.5) " 58.5) A A Ao i
SR
Pe ak 439 439
Frequency (MHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condition FCC CLASS-B 3m HF-ANT_130829 HORIZONTAL Condition FCC CLASS-B 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
585 FGH CLKSS B (AVG) 585 FCC CLASS B (AVG)|
Avg. _ : S N I s
reuenc e ency
Condition FCC CLASS-B (AVG) 3m HF-ANT_130829 HORIZONTAL Condition FCC CLASS-B (AVG) 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT-Auto RBW:1000.000KHz VBW:0.010KHz SWT-Auto
Detector eak Detector eak
Project 572808-01 Project 572808-01
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WIFI 2.4GHz 2400~2483.5MHz Band Edge and Fundamental @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Horizontal

Date: 2016-06-21

MMM
w3 -
Peak
T T Y

2460, 470,
Frequency (MHz)
03CHOT-HY.
S-8 3m HF-ANT_130829 HORIZONTAL

Site
Condition Fcc Cl -
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto

Detector eal
Project 57280801
Mode 8
Date: 2016-06-21
1024
8738
734
85| FCC/CLASS B(AVG)
1
AV g 439
203
145
430 2440, 2450, 2460. 2470, 2480, 2490, 2
Frequency (MHz)
Site 03CHO7-HY.
Condition FCC CLASS-B (AVG) 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW.0.010KFz SWT-Auto
Detector Peak
Project 57280801
Mode 8
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WIFI 2.4GHz 2400~2483.5MHz Band Edge and Fundamental @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Vertical Fundamental

Date: 2016-06.21 Date: 2016-06-21
1024 1024
8738 873
recfiass ) FCccLass 8|
734 734

55:5 - Wﬂ 585 WWWWM

Peak w9 ad

203 203)
145 145
310 2320, 2340, 2360. 2380, 2400, 2420, 2440 1000 300, 1500. 1700 1900,  2100. 2300 2500,  2700. 3000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY. Site 03CHOT-HY.
Condition FCC CLASS-B 3m HF-ANT_130829 VERTICAL Condition FCC CLASS-B 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWTAuto
Detector eak Detector Peak
Project 57280801 Project 57280801
Mode 8 Mode 8

Date: 2016-06.21

Date: 2016-06-21

1024

1024
a7

873
734

734

585 FCC CIASSB(AVG)

585 il ks
Av g. . 4 ;s.s“___’___f,_,_,w_lz——'—’ﬂg

203
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140
000 001800 700 1000 7100 700 2600 Z100. EC
510 2520, 7340, 7360, 730, 7400, 770, 7410 Frequency (MHz)
Frequency (MHz)
reauency site 03CHOT-HY.
site + Condtion - FCC CLASS-B (AVG) 3m HE-ANT_130829 VERTICAL
Condtion  FCC CLASS-B (AVG) 3m HE-ANT_130829 VERTICAL REW-1000.000KHz VEW-0.010KHz SWT Auto
REW:1000.000KHz VBW-0.010KHz SWTAuto Detector Peak
Detector cak Project 572808.01
Project 572808.01 Mode B
Mode 8
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WIFI 2.4GHz 2400~2483.5MHz Band Edge and Fundamental @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical

1
" |

Peak

203
145
430 2440, 2450, 2460. 2470, 2480 249, 2500
Frequency (MHz)
Site 03CHOT-HY.
Condition FCC CLASS-B 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector Peak
Project 57280801
Mode 8
Date: 2016-06.21
1024
873
734
85| FCC/CLASSBAVG)
1
AV g 439
203
145
430 2440, 2450, 2460. 2470, 2480, 2490 2500
Frequency (MHz)
Site 03CHO7-HY.
Condition FCC CLASS-B (AVG) 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW.0.010KFz SWT-Auto
Detector Peak
Project 57280801
Mode 8
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SPORTON LAB.

WIFI 2.4GHz 2400~2483.5MHz Band Edge and Fundamental @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental

Date: 2016-06.21
Date: 2016.06-21

FcCGlass Bl
FoC cLASS B

734
731
58.5( 1
ANttt bkt on] 585 Ko i

BTSSR TSTC L
439 fison
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203
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Frequency (M) 000 300, 1500 4700, 1900 2100 2300 2500 2700, 30
Frequency (M)
site 03CHOT-HY
Condtion FCC CLASS-8 3m HF-ANT._130829 HORIZONTAL site 03CHO7-HY
RBW:1000.000KHz VBW:3000.000KHz SWTAuto Condtion CC CLASS-B 3m HF-ANT_130829 HORIZONTAL
Detector Peak RBW:1000.000KHz VBW-3000.000KHz SWT-Auto
Project 57280801 Detector eak
Mode 9 Project 57280801
Setting 185 Mode 9
Setting 185

Date: 2016-06-21
Date: 2016-06-21

s Vecebxssionk)
585 FCC CLASS B (AVG)|
LT [T
Avg.
Frequency (MHz) 1000 1300. 1500. 1700. 1900. 2100. 2300. 500. 2700. 300
Site 03CHOTHY Frequency (MHz)
Condition FCC CLASS-B (AVG) 3m HF-ANT_130829 HORIZONTAL Site 03CHOT-HY
RBW:1000.000KHz VBW:0.010KHz SWT:Auto Condition FCC CLASS-B (AVG) 3m HF-ANT_130829 HORIZONTAL
Detector eak RBW:1000.000KHz VBW:0.010KHz SWT-Auto
Project 572808-01 Detector Peak
Mode 9 Project 572808-01
Setting 185 Mode 9
Sns s
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WIFI 2.4GHz 2400~2483.5MHz Band Edge and Fundamental @ 3m

ANT 802.11b CH11 2462MHz

1 Vertical Fundamental

Date: 2016-06-21 Date: 20160621

eccubs.
b
585 e a tane ey 585 AL i
i oo RS
I

Peak

203 293
1as) 1as|
460 2463.2465.2467.2460.2471.2473.2475. 24712479, 24312483, 2485.2467.2489.2491 2403, 2495.2497. 2 000 300, 1500 4700 1900, 2100. 2300 2500 2700, 30
Frequency (MHz) Frequency (MHz)
site 03CHOTHY site 03CHOTHY
Condition FCC CLASSS 3m HF-ANT._130829 VERTICAL Condition FCC CLASSS 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWTAuto
Detector Peak Detector Peak
Project 57280801 Project 572808.01
Mode 9 Mode 9
Setting 185 Setting 185
Date: 2016.06-21 Date: 2016-06-21
1
1024 102.4)
s78) 874
734 734
585 FCCCLASS B (AVG) 585 FCU CLASS B (AVG)
Avg ) N O B
203) 203)
14| 14
460 2463.2465.2467.2460.2471.2473.2475.2471.2479.2431.2463.2485.2467.2489.2491 2493, 2495.2497. 2 000 300, 1500 4700, 1900 2100 2300 2500 2700, 30
Frequency (MHz) Frequency (MHz)
site 03CHOTHY site 03CHO7HY
Condition FCC CLASS (AVG) 3m HF-ANT_130829 VERTICAL Condition FCC CLASS8 (AVG) 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW.0.010KHz SWT-Auto RBW:1000.000KHz VBW:0.010KFiz SWTAuto
Detector Peak Detector Peak
Project 572808.01 Project 572808.01
Mode 9 Mode 9
Setting 185 Setting 185
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Vertical

Date: 2016-05.05

FecCLass B

FCC CLASSBAVG)

Date: 2016.05.05
1024 1024
s 873
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Peak -
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39 9]
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Site 03CHOT-HY g::dmm 03CHO7-HY
Condition FCC CLASS-B 3m SHF-EHF_131029 HORIZONTAL Detector Peak
Detector Peak
Project 572808.01 Poget s01
Mode 7
Seting 185 Setting 185

000 4000. 6000 8000. 10000 12000. 14000. 16000. 18000. 20000 22000. 25000
Frequency (MHz)

FCC CLASS-B 3m SHF-EHF_131029 VERTICAL
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1 Horizontal Vertical

Date: 2016-05.06 Date: 2016.05.06

Peak — —
‘
Avg.
Condition FCC CLASS-B 3m SHF-EHF_131029 HORIZONTAL Condition FCC CLASS-B 3m SHF-EHF_131029 VERTICAL
Detector eal Detector eak
Project 572808-01 Project 572808-01
lode 8 Mode 8
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Vertical

Date: 2016.05.06 Date: 2016.05.05
1024 1024
a7 a7
Fecciasss Fecclasse
734 .
Peak 505 FCCCLASS B V) sas | 1 1 i 1 | FocclASSBAVG)
1 2 3
439 39
Avg.
1as] 143
000 4000 G000 8000, 10000, 12000, 14000, 16000, 16000, 20000, 22000. 75000 000 4000, G000 G000 10000, 12000 14000, 16000, 16000, 20000 22000 25000
Frequency (MHz) Frequency (MHz)
Ste 03CHOT-HY site asCHOTHY
Condition FCC CLASS-B 3m SHF-EHF_131029 HORIZONTAL Condition FCC CLASS-B 3m SHF-EHF_131029 VERTICAL
Detector Peak Detector Peak
Project 572808-01 Project 572808-01
Mode 9 Mode 9
Seting 185 Seting 15
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Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11b LF

Horizontal

Vertical

Date: 2016-04-20

Date: 2016-04-20

FCCCLASS B

QP/ w T,

5

6
A s
300)

FCCCLASS B

WMWMW

K 304
g 204
104 104

T N T
Frequency (MHz)

ste ascHoTHY ste
Condi FCC CLASS 8 3m LF-ANT-35419(6) HORZONTAL Condi
Project STza0801 Project
Mode 1 Mode

20,

03CHOT-HY
FCC CLASS-B 3m LF-ANT-35419(6) VERTICAL

57280801
9

300, 400 700. B0, 900, 1000

500. 600,
Frequency (MHz)
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

Level (4Buvim)

Date: 2016.06-21

Level (¢BuVim) Date: 2016.06-21
1024 o] ro2d
o / o
734 hj FCCLisER 7341 FCC CLASS B|
P
sa.
o Al 585
N
439 o b gk
203 2o
145 wd
310 2320, 40, 2360, 7380, 200, 2415
Frequency (MHz) 000 Tl w0 e a0 s w0 T 3000
Site +03CHIL-HY e oscHiLHY
Condition X :gﬁfmﬁ&"ﬁ:esx iﬁDﬂ:i)gg:‘; f} Condition + FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL
+Poak o ! :RBW: KHz VBW:3000.000KHz SWT:Aut
Detector -+ Peak erector ‘Pes‘1 " 1000.000KHz VBW:3000.000KHz SWT:Auto
Project :572808-01 b Pk ss01
Mode 24 oo A
Power 117 ode. 2
Date: 2016.06.21 Level (@BuVim) Date: 2016.06.21
1024 1024
874 a74
734 734
585 /K%MSS B (AVG) 85 FCQ CLASS B (AVG)
P
A o -
v R DU S A o
9
14.6] 14.6)
2310 2320, a0, 7560 7380, 200, 285 000 300, 1500 700, 1900 2100 2300 2500 2700, 3000
Frequency (WH2) Frequency (M)
Site $03CHILHY site +03CHIL-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto betect : ?Bvl-looﬂ.ommz VBW:1000KHz SWT:Auto
Detector +Peak etector Peal
Project: :572808-01 Project’ : 572808-01
Mode 124 Mode
Power 17 Power 117
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

evel (4Buvim) Date: 2016.06.21 Level (dBuvim) Date: 2016.06.21
1024 i 1024
o734 a7
Fecoasss fcccuass 8
74 74
1
sas) 585
| . . A R
Peak 439] 439
2903 203
148 146
750 B2, a0, 7560, o 700 715 000 T30 800 100 A900. 700 7300 700, 700, EC
Frequency (Hz) Frequency (HHz)
site + 03CHIL-HY site $ 03CHIL-HY
Condition + FCC CLASS-B 3m HORN 9120D-HF VERTICAL Condition + FCC CLASS-B 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector <Peak
Project +572808-01 Project +572808-01
Mode i24 Mode :
Power 17 Power 17
Level (dBuvim) Date: 2016.06.21 Level (dBuVim) Date: 2016.06-21
1024 102.4f
a7y 87.8|
7 734
55
FCCICLASS B (AVG)| 58.5( FCCCLASS B (AVG)|
144 14.6(
750 2320, a0, 7560, n 70 715
. 000 TG o o Fieo B ez E
site + 03CHIL-HY
site : 03CHIL-HY
Condition + FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL Condition | FCC CLASS-B (AVE) 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto  RBW:I000.000KHz VBW-LO00KHS SWT:Auto
Detector +Peak . :
Detector : Peak
Project 1572808-01 Project :572808-01
Mode 224 Mode :
Power 17 Power 17
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

Date: 2016.06-21

58.5( 1 58.5(
-
ooy i
P k 43.9) 43.9] st
2310 2320. 2340. 2360. 2380. 2400. 2420. 244 000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 300
Frequency (MHz) Frequency (MHz)
Site :03CHI1-HY Site. :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :572808-01 Project :572808-01
Mode 125 Mode H
58.5) FCC CLASS 8 (AVG) 58.5 FCQ CLASS B (AVG)
‘
A B e —— 439
, S
g 29,3 29.3f
Site. 1 03CH11-HY Site. :03CH11-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak Detector :Peak
Project :572808-01 Project :572808-01
Mode 125 Mode H
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Horizontal

Date: 2016-06-21

1024
7.8
Foc cLASS B|

. M"WMWMWM

A T

Peak

430 2440 2a50. 2461 70, 2480. 2490, 25
Frequency (MHz)
Site +03CHI1-HY
Condition +FCC CLASS-B 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project :572808-01
Mode 125
evel (dBuVim) Date: 2016.06-21

874 ’_W‘\
724 \\

584 FCC/CIASS B (AVG)
I —
A 439
9
146
FTE T e 760, 775, 780, 750 700
Frequency (HHz)
site $ 03CHIL-HY
Condition + FCC CLASS-B (AV6) 3m HORN 91200-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector <Peak
Project +572808-01
Mode :25
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SPORTON LAB.

FCC RF Test Report

Report No. : FR572808-01C

Level (@Buvim) Date:2016.06.21
Date: 2016.06:21
1024
1024
w73
a3
Feccuass s
feccuass g 734
734 k
583
sas ! NV SR
PSP R ——— bt
P
Peak
23
23
14
14
o0 100 60 100 st0 zo6 2300 2500 2700, 3000
310 2520 7340, 7300, 70 70 7 740 Froauency (Mhz)
Freauency (ko)
site £ 03CHILHY
site :03CHILHY Condition : FCC CLASS-B 3m HORN 9120D-HF VERTICAL
Condition : FCC CLASS-B 3m HORN 9120D-HF VERTICAL + RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Detector : Peak
Detector Peak Project :572808-01
Project +572808-01 e :
Mode i25
Date: 2016.06:21 Level (@Buvim) Date: 2016.06.21
1024 1024
a3 w73
74 734
585 FCC CLASS B (AVG)| 585 FCQ CLASS B (AVG)
A oY S V.- £ a9
g 29,3 29.3f
14 14
570 7320, Ty 700 700, 700 P i 0 o 7en o6 fen 2100 2300 200 2700, 3000
Frequency (MHo) Frequency (WHz)
site £ 03CHILHY site £ 03CHILHY
Condition : FCC CLASS-B (AV6) 3m HORN 91200-HF VERTICAL Condition : FCC CLASS-B (AV6) 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :eak Detector peak
Project +572808-01 Project :572808-01
Mode i25 Mode :

SPORTON INTERNATIONAL INC.
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

oote 2016.0021
I
1024
734 o,
M‘
509
-~
Peak
203
T Y R T 7
Frequency (MHz)
site -03cHILHY
Condition : FCC CLASS-B 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Project +572808-01
Mode 125
evel (dBuV/m) Date: 2016-06-21
1024
o4
585 + FCC|CLASS B (AVG),
Avg
23
18
o mm mm mem wo mw @ e
Frequency (MHz)
Site :03CHI1-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Project :572608-01
Mode 225
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Fundamental

evel (4Buvim) Date: 2016.0621 Level 4Buvim) Date: 2016.0621
IOV SN
1024 T \‘m 1024
a7 a7
Feccuasss| Fec cLass8
74 74

™ Lt 9 \"wmnmwmwwd‘-
Peak

23 203
148 144
7460 74632465 2467 2460, 24712473 2475.2477 2478 7461 2483, 2485 2467 2409, 24912495 24552497, 2500 500 TS00 100 1700 Te00 70D 200 2500 7700, 3000
Frequency (MHz) Frequency (Hz)
site £03CHILHY site £03CHILHY
Condition + FCC CLASS-B 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :572808-01 Project :572808-01
Mode :26 Mode :26
Power ;175 Power 175
evel (@Buvim) Date: 2016.06.21
Level (@Buvim) Date: 2016.06.21
1024
8 g 1024
a7
a7
74
734
585 L T FCCCLASSIB(AVG)]
I 58.5 FCU CLASS 8 (VG|
LI L LT T T
J
Av L I o e ———
g.
203
148
146
7460 24632465 2467 2460, 24712473 2475.2477 2475 7461 2483, 2485 2467 24002491 2495 24552497, 2500
Frequency (MHz) 1000 1300. 1500. 1700. 1900. 2100. 2300. 500. 2700. 3000
site + 03CHIL-HY Freaquency (HHz)
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL site + 03CHIL-HY
+ RBW:1000.000KHZ VBW:1.000KHz SWT:Auto Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL
Detector :Peak : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Project :572808-01 Detector Peak
Mode :26 Project :572808-01
Power 175 Mode
Power 175
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Vertical Fundamental

Level @Buvim) Date: 2016.0621
Date: 2016.06.21
1024
1024
a7
a7
Fec cLass8
Feccasss| 4
74
% a8
585 Tl ok bty bt oo bbb ]
gl sbon b it
s glbibishoe
a9
Peak 3
23
148
148
%00 To00. 1800 700 1000 700 200 2500 ZI00. 3000
7460 74632465 2467 2460, 24712473 2475.2477 2475 7461 2483, 2485 2467 240924912495 24553497, 2500 Frequency (iH)
Frequency (MHz)
. Site 2 03CH11-HY
Site $03CHILLHY Condition + FCC CLASS-B 3m HORN 9120D-HF VERTICAL
Condition + FCC CLASS-B 3m HORN 9120D-HF VERTICAL - RBW:1000.000KH 2 VBW-3000.000KHz SW-Auto
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Detector - poak
Detector :Peak Project +572808-01
Project :572808-01 ods
Mode 126 Power :175
Power 175
Date: 2016.06.21 Level @Buvim) Date: 2016.06.21
1024 1024
=
a7 a7
74 734
s FCCCLASS B (AVG)| 585 FCQ CLASS B (AVG)|
R A O N D
A 139 439 J’_____/_,H/J
v (A
144 144
7460 24632465 2467 2460, 2471, 0473 2475.2477 2479 2401 2483, 2405 2467 24002491 2493 24552497, 2500 G0 400 1800 700 1900 700 200, 2500 200, 3000
Frequency (Miz) Froquency (HHz)
site £ 03CHILHY site £03CHILHY
Condition + FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
< RBW:1000.000KHz VBW:L.000KHz SWT:Auto : RBW:1000.000KHz VBW:LO0OKHz SWT:Auto
Defector  Peak Detector  Peak
Project :572808-01 Project :572808-01
Mode 226 Mode :26
Power ;175 Power :175
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saronas. FCC RF Test Report

Report No. : FR572808-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Fundamental

eamaum J— ot N

734 7341 cca

e
a
ek i A b
Peak
ey R
Site. :03CHI1-HY Site. :03CH11-HY
Condition : FCC CLASS-B 3m HORN 9120D-HF HORIZONTAL Condition :FCC CLASS-B 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :Peak Detector : Peak

Project :572808-01 Project :572808-01

Mode 227 Mode =27

Power 1165 Power 1165

585 "CCCLASS B (AVG) 585 FCQ CLASS-B (AVG)
Avg.

e R
Site. :03CH11-HY Site :03CH11-HY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector : Peak Detector : Peak

Project :572808-01 Project :572808-01

Mode =27 Mode 127

Power 1165 Power 1165
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TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C22 of C94




saronas. FCC RF Test Report Report No. : FR572808-01C

Date: 2016.06:21 Date: 2016.06-21
1024 1024
a7 a74
734 FcC cLass 8 75 FecLASS B
1
505 585
N A e
=) k 439 439
203 203
145 14|
30 7 7340, 7560 560, pron 215 000 300, 1500 1700 1900 2100 2300 2500 2700, 3o
Frequency (WH2) Frequency (MHz)
Site +03CHIL-HY Site $03CHIL-HY
Condifion +FCC CLASS-8 3m HORN 9120D-HF VERTICAL Condition + FCC CLASS-B 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project :572808-01 Project :572808-01
Mode 27 Mode
Power 1165 Power 1165
Date: 2016.06-21
Date: 2016.06-21
1024
874
734
584 FCQ CLASS B (AVG),
Av g 39 w’ﬂj
293
203
14|
14
310 2520, 7540, 2560 7580, 7400, 215
Frequency (MH2) 600 300, 1500 4700 1900 2100 2300 2500 2700, 3000
Site $03CHILHY Frequency (WHz)
Condition +FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL Site +03CHILHY
< RBW:1000.000KHz VBW:1000KHz SWT:Auto Condition + FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
Detector +Peak + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Project :572808-01 Detector : Peak
Mode i27 Project :572808-01
Power 1165 Mode =27
Power 1165
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SPORTON LAB.

FCC RF Test Report

Report No. : FR572808-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Horizontal

Fundamental

Level (dBuVim)

Date: 2016.06-21

evel (Buvim) Date: 2016.06.21
1024
1024
a7
o734
FeccLasss
C CLASS B| 734
734
505
4 ¥ ST ——— sthatcieideit
AP e
! e 439
Peak
203
2903
148
148
060 T30 800 4700 1000 760 2300 2600, Z00. 3000
310 2320, 740, 7360 7560, 2400, 270, 7440 Frequency (MH2)
Frequency (W) Site $03CHIL-HY
Site $03CHIL-HY Condition + FCC CLASS-B 3m HORN 91200-HF HORIZONTAL
Condition +FCC CLASS-B 3m HORN 91200-HF HORIZONTAL : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Detector : Peak
Detector +Peak Project 157280801
Project +572808-01 Mode :
Mode 128
Date: 2016.06.21 Level (dBuVim) Date: 2016.06.21
1024 1024
o7 78
734 74
L FCCCIASSBAYG) 585 FCCLASS B VO]
e
Av T
148 146
2310 2320. 2340. 2360. 2380. 2400. 2420. 244 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 300
Frequency (HH) Frequency (HHz)
Site. 1 03CHI1-HY Site. :03CH11-HY
Condition + FCC CLASS-B (AV6) 3m HORN 91200-HF HORIZONTAL Condition +FCC CLASS-B (AV6) 3m HORN 91200-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector <Peak Detector +Peak
Project +572808-01 Project :572808-01
Mode :28 Mode :28
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saronas. FCC RF Test Report Report No. : FR572808-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1 Horizontal

Date: 2016-06-21

Foc cLASS B|

i N—
. M%MMMWMMWWWWWMWM

Peak

430 2440 2a50. 2461 70, 2480. 2490, 25
Frequency (MHz)
Site +03CHI1-HY
Condition +FCC CLASS-B 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :572808-01
Mode 28

evel (dBuVim) Date: 2016-06-21

FCCICLASS B (AVG)

Avg, 59

2430 2440, 2450, 2460. 470, 2480, 2490. 2500
Frequency (MHz)
Site :03CHI1-HY
Condition + FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak
Project +572808-01
Mode 28
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saronas. FCC RF Test Report Report No. : FR572808-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Vertical Fundamental

evel (dBuVim) Date: 2016.06:21 Level (@Buvim) Date: 2016.06.21
1024 1024
o734 a7
N N caasss . Fecclasss
585 1 MMJ/F 585 w)
Pt e YRMPS v
Peak 439 439
2903 203
146 148
7570 7320, B, 760 7560, 7a00. 730, 70 000 T00. 1500 700 1900 Zi00. 2300 2500 2700 3000
Frequency (MHz) Frequency (MHz)
site +03CHIL-HY Site + 03CHIL-HY
Condition < FCC CLASS-B 3m HORN 9120D-HF VERTICAL Condition + FCC CLASS-B 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector <Peak Detector <Peak
Project +572808-01 Project +572808-01
Mode :28 Mode ;28
evel (dBuVim) Date: 2016.06.21
Level (dBuVim) Date: 2016.06.21
1024
1024
o7
a7
74
/J 734|
585 FCC CLASS B (AVG)
585 FCG CLASS B (AVG)|
439
Avg
* 29.3)
203
148
145
7570 2320, 740 760 7580, 7i00. 730, 7
Frequency (M) 000 TS0 500 1700 Ae00 7100  Z300 2600, Z700. 3000
Site +03CHIL-HY Freauency (WHz)
Condition < FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL Site $ 03CHIL-HY
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
Detector :Peak : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Project +572808-01 Detector +Peak
Mode :28 Project +572808-01
Mode
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

evel (@Buvim) Date: 2016.0621
bt
1024
a7
I Mo, FCC CLASSB
M, 1
se8
Peak a9
23
148
7450 240, 750, Py TG 750, 7. 7500
Froquency (MHz)
site £03CHILHY
Condition + FCC CLASS-B 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector : Peak
Project :572808-01
Mode :28
evel (4Buvim) Date: 2016.06.21
1024
a7
74
58.5 FCC|CLASS B (AVG)|
]
Av g a9
03
144
TR YT 750, 760, Py 780, 7. 7500
Frequency (MHz)
site £03CHILHY
Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:LO0OKHz SWT:Auto
Detector Peak
Project :572808-01
Mode :28
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Date: 2016-06-21 Level (dBuV/m) Date: 2016-06-21
1024 1024
s78 a78
Fec cuasss| FC CLASS B
734 i 734
1
5.5 % 585 L-AMMW-W-WM
WMMWMM ) Wbttt o
p K 439 .
203 203
145 145
2460 2463.2465. 2457 2469.2471. 2473 2475, 2477 2479, 2461 2483.2485.2487.2489.2491.2493.2495.247. 2500 1000 300 1500 1700 1900 2100 2300 2500 2700 3000
Frequency (MH2) Frequency (MHz)
Site +03CHIL-HY Site $03CHIL-HY
Condition + FCC CLASS-8 3m HORN 9120D-HF HORTZONTAL Condition +FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector :Peak
Project 157280801 Project +572808-01
Mode :29 Mode
Power 175 Power 175
evel (dBuVim) Date: 2016.06-21 Level (dBuV/m) Date: 2016-06-21
1024 1024
878 a78
734 74
58.5 FCCCLASS'B (AVG)] 58.5 FCQCLASS B{AVG)|
Av e S
g ' 23 29.3f
149 14.6|
2450 2463.2465. 2457 2469.2471. 247 2475, 2477 2479, 2461.2483.2485.2467.2489.2491.2493.2495.2497. 2500 000 300 1500 1700, 1900, 2100 2300, 200, 2700, 3000
Frequency (MH2) o ency ot
Site +03CHIL-HY Site £ 03CHLLHY
Condition +FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project :572808-01 Project :572808-01
Mode :29 Mode :29
Power 75 Power 1175
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Date: 2016.06.21 Level @Buvim) Date: 2016.06.21
1024 1024
a7 a7
Feccasss| Fec cuasss
74 734
M f
sa8 s
e e Vs b
b g s s it
Peak a9 g
23 203
148 144
7460 74632465 2467 2460, 24712473 2475.2477 2475 7461 2483, 7435 2467 240024912493 24552497, 2500 00 100 100 1700 1900 7100 700 2600 700, 3000
Freauency (itz) Frequency (Hz)
site £ 03CHILHY site £03CHILHY
Condition + FCC CLASS-B 3m HORN 9120D-HF VERTICAL Condition : FCC CLASS-B 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  Peak Detector : Peak
Project :572808-01 Project :572808-01
Mode :29 Mode :
Power 175 Power 175
Date: 2016.06.21 Level (@Buvim) Date: 2016.06.21
102.4 1024
87.8) 878
734 7
55
58.5 FCC CLASS B (AVG)| FCCCLASS.B(VG)
LT ]
AV g 439 49 I S S ———
29,3 23
14.6| 144
Frequency (MHz) o
site £ 03CHILHY
site £03CHILHY
Condition +FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL Condition B A 120D VERTICAL
: RBW:1000.000KHz VBW:LO0OKHz SWT:Auto berector o 2 VBW:1000KHz SWT:Auto
Detector :eak :
Project :572808-01 Project :572808-01
Mode 129 Mode 29
Power :175 Power 175
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Vertical

Date: 2016.06-02

Level (dBuVim) Date: 2016.06.02 Level @BuVim)
1024 1024
78 78
Fecciasss|
Feccuasss|
734 734
4 FCCCIASSBUVG) 54 FCCCIASSBAVG)
Peak 1
439 T
Av g 203 203
145 145
000 4000.  6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 000 4000.  6000.  9000. 10000, :1“‘:’“9»" 1:":‘::; 16000. 18000. 20000. 22000. 25000
Frequency (MHz) requency
Site $03CHILHY Site $03CHILHY
Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 HORIZONTAL Condition + FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector +Peak Detector :peak
Project +572808-01 Project 1572808-01
Mode 124 Mode 2
Power 175 Power 175
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

1 Horizontal Vertical

Date: 2016-06-02

Date: 2016.06.02 Level 4Buvim)
1024 1024
78 78
FeoCLASS B
FooclLASS B
734 734
8 FCCCIASSBAVG)
Peak 585 FCCCIASSBAVG)
1
39 1 439
Avg
145 145
000 4000 6000 8000, 10000 12000. 14000. 16000. 1000. 20000, 22000. 25000
000 4000 6000, 8000. 10000, 12000. 14000. 16000, 1000, 20000, 22000 250
Frequency (MHz) Frequency (MHz)
site $03CHILHY Site $03CHILHY
Condition :FCC CLASS-B 3m 9170 SHF HORM_150809 HORIZONTAL Condition : FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector +Peak Detector :peak
Project +572808-01 Pro, jw 1572808-01
Mode 125 Mode :25
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

Date: 2016-06-02

1024
87|
FCC CLASS B|
734
585 FCC CLASS B (AVG)|
2
439) +
203
14.5|
000  4000. 6000. 8000. 10000. 12000, 14000. 16000. 18000, 20000, 22000. 250
Frequency (MHz)
Site. +03CHI1-HY
Condition +FCC CLASS-B 3m 9170 SHF HORM_150809 HORTZONTAL
Detector :Peak
Project’ :572808-01
Mode 126
Power 1175

Date: 2016-06-02

1024
7.8
FeccLasss|
734 *
58.5) FCCCLASS B
1

439
203
1a.4f

000 4000. 6000 8000. 10000 12000. 14000. 16000. 18000. 20000. 22000 25000

Frequency (MHz)

Site. :03CHI1-HY
Condition +FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector +Peak
Project +572808-01
Mode 26
Power 175
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO6 2437MHz
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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evel (dBuVim)
1024
7.8
FeccLass |
731
585 FCCCLASS BAVG)|
2
439 T
203
14

000 4000, 6000. 8000 10000. 12000 14000, 16000. 13000 20000. 22000 25000
i

Site :03CHI1-HY
Condition +FCC CLASS-B 3m 9170 SHF HORM_150809 HORIZONTAL
Detector +Peak

Project :572808-01

Mode 29

Power 1175

Date: 2016-06-02

Level (dBuVim)
1024
a7
FeccLassg|
74
585 FCCCLASS BAVG)|
E 2
439
203
148
00 4000, 6000 G000 10000, 17000, 74000, 16000, 18000, 20000 72000, 75000
I
site : 03CHIL-HY
Condition +FCC CLASS-B 3m 9170 SHF HORM_150809 VERTICAL
Detector :Peak
Project +572808-01
Mode 229
Power 175

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C35 of C94



saronas. FCC RF Test Report

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

Report No. : FR572808-01C

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11n HT20 LF
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge and Fundamental @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge and Fundamental @ 3m
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evel (4BuVim) Date: 2016.06-21 Level (9BuVim) Date: 2016.06.21
1
1024 1024
874 a7
fcfclasss Fecoasss
74 74
Tored \M s
4 » Nirdo ) 589 e AN
Peak
2903 23
148 148
7510 2520, a0 7360 2380, 2400, 215 00 T0. S0 1700 o0 Zi00. 2300 2600, Z700. 3000
Frequency (HHz) Frequency (HHz)
ste G3CHOT-HY 03CHOT-HY.
Condition FCC CLASS-8 3m HE-ANT_130829 HORIZONTAL Condition FCC CLASS8 3m HF-ANT 130829 HORIZONTAL
REW-1000.000KHz VBW:3000.000KHz SWTAuto REW:1000.000KHz VBW-3000.000KHz SWTAuto
Detector Peak Detector Peak
Project 57280801 Project 572808.01
Mode 10 Mode 10
Date: 2016.06.21 Date: 2016.06-21
1024 1024
o139 a7
74 74
4 fedtuasssaver 4 [ RCCCASSBGVS)
Avg. Y L N N
203 203
18] 1asi
TREETE IR 350 580, S0, its 000 T30 500 1700 1900 7100 2300 2600, 2700, 3000
Frequency (HHz) Freauency (Hz)
3CHOTHY site 03CHOT-HY
Condition FCC CLASS. (AVG) 3m HF-ANT._130629 HORIZONTAL
Condition FCC CLASS5 (AVG) 3m HF-ANT_130829 HORIZONTAL -
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WIFI 2.4GHz 2400~2483.5MHz Band Edge and Fundamental @ 3m

ANT 802.11b CHO1 2412MHz
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WIFI 2.4GHz 2400~2483.5MHz Band Edge and Fundamental @ 3m

ANT 802.11b CHO6 2437MHz - L

2 Horizontal Fundamental

Date: 2016.06.21 Date: 2016.06.21
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WIFI 2.4GHz 2400~2483.5MHz Band Edge and Fundamental @ 3m

ANT 802.11b CHO6 2437MHz - R

2 Horizontal
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WIFI

2.4GHz 2400~2483.5MHz Band Edge and Fundamental @ 3m

ANT

802.11b CHO6 2437MHz - L
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WIFI 2.4GHz 2400~2483.5MHz Band Edge and Fundamental @ 3m

ANT 802.11b CHO6 2437MHz - R

2 Vertical

Date: 2016-06-21
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WIFI 2.4GHz 2400~2483.5MHz Band Edge and Fundamental @ 3m

ANT 802.11b CH11 2462MHz

2 Horizontal Fundamental
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Date: 2016.06-21 Date: 2016.06-21
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

2 Horizontal Vertical

Date: 2016-05.06
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11b LF
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

2 Horizontal Fundamental

Date: 2016.06-21 Level (4Buvim) Date: 2016.06-21

Peak

203 203
145 145
2310 2320. 2340. 2360. 2380. 2400. 220 4 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (HH) Frequency (MH)
Site. :03CHI11-HY Site. :03CH11-HY
Condition +FCC CLASS-B 3m HORN 9120D-HF HORIZONTAL Condition +FCC CLASS-B 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project :572808-01 Project :572808-01
Mode 131 Mode 131
et et 20160021  ovel (dBwIm) Date: 2016.06.21
1024
1024
o a78
734 s
sa
584 FCC CLASS B (AVG) 'J’J FCC CLASS B (AVG)
Av g 439) : “ QM
203 203
14.6| h
000 T00. 1500 700 1900 2100 2300 2500 2700, 3000
310 2520, a0, 2360, 2380, 2400, 2420, 2440 Frequency ()
Frequency (HHD)
Site $03CHIL-HY
Site +03CHIL-HY
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto *Peak ” i WA
: Detector +Peak
Detector +Peak Project :572808-01
Project :572808-01 o 3
Mode 131 \ode :
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saronas. FCC RF Test Report Report No. : FR572808-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

2 Horizontal

Date: 2016.06-21

S
1024
7.8
FCC CLASS B|
734
5.5
Alhohoricd

Peak

2430 2040, 2450, 2a60. 2a70. 240 2a%0. 25
Frequency (MHz)
Site $03CHIL-HY
Condition +FCC CLASS-8 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project :572808-01
Mode :31
Level (dBuVim) Date: 2016-06-21
1024
578
734
585 FCCICIASS B (AVG)]
Av g 39 e e N N N—
203
145
430 2440, 2450, 2450 470, 240, 2490, 25
Frequency (M)
Site +03CHILHY
Condition + FCC CLASS-B (AV6) 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak
Project +572808-01
Mode 131
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Date: 2016.06-21 Level (@BuVim) Date: 2016.06.21
1024 1024
78 a4
7341 C CLASS 8| 74l FCC CLASS 8|
4 WM/M =
et it o
[t b b St |
P k 439 43 gt i
By 29.3)
145 145
310 2320. 240. 2360. - 2400. 2420 240 000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site $03CHILHY Site $03CHIL-HY
Condition +FCC CLASS-B 3m HORN 9120D-HF VERTICAL Condition : FCC CLASS-B 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak
Project +572808-01 Project :572808-01
Mode :31 Mode :31
Date: 2016.06-21 Level (@BuVim) Date: 2016.06-21
1024 1024
78 78
734 74
585 CLASSB{AVG)| 585 FCQ CLASS B (VG|
v O A B A
g 20.3] 20.3)
145 145
310 2320, a0, 2560, 2380, 2400, 2420 2440 000 300, 1500 1700 1900 2100 2300 2500 2700, 30
Frequency (MHz) Frequency (MH)
site +03CHIL-HY site +03CHIL-HY
Condition + FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL Condition + FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project :572808-01 Project :572808-01
Mode 131 Mode 131
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saronas. FCC RF Test Report Report No. : FR572808-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

2 Vertical

Level (dBuvim) Date: 2016-06-21

1024
78
FCC CLASS 8|
74 ! | | !

589 WW&M«—M}M&
L S |

Peak

2430 2440, 2450, 2460. 470, 2480, 2490, 2500
Frequency (MHz)
Site :03CHI1-HY
Condition +FCC CLASS-B 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector
Project +572808-01
Mode 131
evel (dBuVim) Date: 2016.06-21

1024

878

731

585 T T T FCCICIASS B (AVG)

439

Avg.
146
2430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz)
Site :03CHI1-HY
Condition +FCC CLASS-B (AV6) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:1.000KHz SWT:Auto

Detector +Peak

Project +572808-01

Mode 131
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saronas. FCC RF Test Report Report No. : FR572808-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

2 Horizontal Fundamental

. j—— (ot j—

102.4 fo e 102.4f

webateblg ikt e, T
Peak
2460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 1000 1300. 1500. 1700. 1900. 2100. 2300. 500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site. :03CH1I-HY Site 2 03CH11-HY
Condition 2 FCC CLASS-B 3m HORN 9120D-HF HORIZONTAL Condition : FCC CLASS-B 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :Peak Detector : Peak

Project :572808-01 Project :572808-01

Mode 132 Mode

Power 1195 Power 1195

Date: 2016.06-21
Level (dBuVim) Date: 2016.06-21

1024
a3 a3
74 74
se5 fCCCIASSB V6] 585

FCQ CLASS B (AVG)

P ]
A 439 439
va. R O S
145 14
7460 2463.2465.2467 2460, 2471, 2473 2AT5. 2471 24702481 2403 24852457 2400, 2401 2403, 2AT6.2497. 2500 00 o080 00 900 7o, 700, 2500, Z000. 3000
Frequency (WH2) Frequency (WHz)
site + 03CHIL-HY
site + 03CHIL-HY
Condition + FCC CLASS-B (AV6) 3m HORN 9120D-HF HORIZONTAL Condition +FCC CLASS-B (AV6) 3m HORN 91200-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector Peuk. » . .
Project :572808-01 Project :572808-01
Mode 132 Mode :32
Power 1195 Power 1195
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